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SECTION 1: Customer information
Company Name : CASIO COMPUTER CO,, LTD.
Address : 2951-5, Ishikawa-Machi, Hachioji-shi Jok192-8556, Japan
Telephone Numb: : +81-42-63¢-518¢
Facsimile Numbe : +81-42-63¢-504¢€
Contact Person : KATSUMASA MOTOKI
SECTION 2: Equipment under test (E.U.T.)
2.1 Identification of E.U.T.
Type of Equipment : Handheld Terminal
Model No : IT-G50(-C21E-US
Serial No : Refelto Section 4, Clause ¢
Rating : Li-ion battery DC3.7V 1850mAh/6.9Wh, M/NA-D20BAT-A
Option Battery : Li-ion battery DC3.7V 3700mAh/14\WWM/N:HA-D21LBAT-A
Receipt Date of Samg : April 18, 201¢
Country ofMass-productior : Japal
Condition of EUT : Production prototype

(Not for Sale: This sample is equivalent to massdpced items.)

Modification of EUT : No Maodification by thitest lat
2.2 Product Description

Model: IT-G50(-C21E-US (referred to as the EUT in this report) iHandheld Termin..

General Specification

Clock frequency(ies) in the syst CPU:1.5 CHz
Power Suppl (inner) DC3.3V/1.8V

UL Japan, Inc.

Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile : +81-478-82-3373
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Antenna typ Inverted F antent (IEEE802.11/g/n)
Dipole antenna (IEEE802.11a/n)
Antenna Gai 0.7¢<dBi (2412-2462MHZz)
1.05dBi (5180-5825MHz)
BT
Equipment Typ Transceive
Frequency of Operatit 2402-2480MH:z
Type of Modulatiol FHSS
Antenna typ Inverted F antenr
Antenna Gai 0.7<dBi
RFID
Equipment Typ Transceive
Frequency oOperatiol 13.56MH:
Type of Modulatiol ASK

Antenna typ

Loop antenn

Page : 5 of 60
Issued date :June 17, 2016
FCC ID : BBQITG500
Radio Specification
WLAN (IEEE802.11b/g/a/n-20)
Equipment Typ Transceive
Frequency of Operatit 2412-2462MHz, 518(-5825MH:
Type of Modulatiol DSSS, OFDN

* Refer to the test reports: 11242579M-A for 2.4 3béind (Wireless LAN part).
* Refer to the test reports: 11242579M-C and 11749R56D for 5 GHz band.
* Refer to the test reports: 11242579M-E for 13Midz band (RFID).
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SECTION 3: Test specification, procedures & resuft

3.1

Test Specification

Test Specificatio

Title

* The revision on April 6, 2016, does not affeat tiest specification applied to the EUT.

FCC Part 15 Subpart.

FCC part 15 final revised on April 6, 2016.

FCC 47CFR Partl15 Radio Frequency Device Subpantéhtional Radiato
Section 15.207 Conducted limits

Section 15.247 Operation within the bands 902-928MH
2400-2483.5MHz, and 5725-5850MHz

* Also the EUT complies with FCC Part 15 Subpart B.

3.2 Procedures and results
Item Test Procedure Specification Worst Margin Results Remarks
FCC: ANSI C6310-201: FCC: Sectior 15207 QP
Conducted 6. Standard test methods 14.3 dB, 0.48873 MHz, L c lied
Emission liscmm oo i oo ___ AV omplie i
IC: RS<-Gen 8.1 IC: RS<-Gen 8.1 9.8 dB, 0.50000 MHz, N
Carrier E(;%:OF%% Public Notice FCC: Section15.247(a)(1)
Frequency |_C_I:“—"""""""""“"_l_C_I?_F_Q_S_S_—_Z_Zﬁ_E;._J._Zé)_ """"" Complied Conducted
Separation
20dB FCC: FCC Public Notice FCC: Section15.247(a)(1)
) DAOQ-7O5 [ - Conducted
Bandwidth iC: - IC: RSS-2475.1 (1)
Number of E(;%:OF%% Public Notice FCC: Section15.247(a)(1)(iii)
Lo |PAlbl o ... See data. ;
Hopping G IC RSS24751 @) Complied Conducted
Frequency
FCC: FCC Public Notice FCC: Section15.247(a)(1)(iii)
Dwell time DA00-705_ .. Complied Conducted
IC: - IC: RSS-247 5.1 (4)
Maximum Peak FCC: FCC Public Notice FCC: Section15.247(a)(b)(1)
DAO00-705 Complied Conducted
Output Power ||C: RSS-Gen 6.12 IC: RSS-2475.4 (2)
Spurious E§%0F7COC5 Public Notice FCC: Section15.247(d) Conducted/
Emission & D T e 3.9dB ) Radiated
Band Edge RSS-Gen 8.9 4882.000 MHz, AV, Vert. p (above 30 MHz)
Compliance RSS-Gen 8.10 *1)

Note: UL Japan, Inc.'s EMI Work Procedures.N8-EM-W0420 and 13-EM-W0422.
*1) Radiated test was selected over 30 MHz based tiosd&.247(d

* |n case any questions arise about test procedN8) C63.10: 2013 is also referred.

FCC Part 15.31 (e)

This EUT provides stable voltage (DC 1.8V) condiatt RF Part regardless of input voltage. Therefdinis EUT
complies with the requirement.

FCC Part 15.203 Antenna requirement

It is impossible for end users to replace the amebecause the antenna is mounted inside of tie Ehkrefore, the
equipment complies with the antenna requireme&eafion 15.203.
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3.3 Addition to standard
Item Test Procedure Specification Worst margin Results Remarks
99% Occupiet IC: RS$-Gen6.€ IC: - N/A - Conducte
Bandwidth

Other than above, no addition, exclusion nor deuiahas been made from the standard.

/-)

3.4 Uncertainty
EMI
The following uncertainties have been calculategrtivide a confidence level of 95 % using a coveragtork = 2.
Item Frequency range Uncertainty (
No. 1 SAC / SH
Radiated emission (Measurement distance: 3np) 30VBODMHZ 4.7dB
300MHz - 1GHz 3.6dB
1GHz - 10GHz 5.1dB
Radiated emission (Measurement distance: 1np) 10ABGHz 5.7dB
18GHz - 26.5GHZ 5.1dB

Antenna terminal test

Uncertainty (+/

Power Measurement above 1GHz 0.7dB
Spurious emission (Conducted) below 1GHz 1.6dB
Spurious emission (Conducted) 1GHz - 3GHz 1.4dB
Spurious emission (Conducted) 3GHz - 18GHz 2.8dB
Spurious emission (Conducted) 18GHz - 26.5GHz 2.5dB
Bandwidth Measurement 5.4%
Conducted Emission test

The data listed in this test report has enough mangpre than the site margin.

Radiated emission test

The data listed in this report meets the limitsesalthe uncertainty is taken into consideration.

UL Japa

n, Inc.
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35 Test Location

UL Japan, Inc. Kashima EMC Lab.

1614 Mushihata, Katori-shi, Chiba-ken, 289-0341 AAIP

Telephone: +81 478 88 6500, Facsimile: +81 478333

A2LA Accreditation No. 1266.01

. IC _ _|width x Depth Size of reference . LI\:axmum
Test site Registration . ground plane (m) / horizontaineasuremen
Height (m) . .
Numbe conducting plar distanct

No.1 Open site 4659A-1 6.0x55x25 20x40 10 m

No.2 Open site 4659A-2 44x4.4x%x215 18x20 10 m

No.5 Open site 4659A-5 86x7.1x24 18 x 23 10 m

No.1 Shielded room 4659A-1 54x4.5x2.3 - -

No.2 Shielded room 4659A-2 3.6x2.7x2.3 - -

No.3 Shielded room - 54x3.6x23 - -

No.4 Shielded Room - 6.1x6.1x3.1 - -

No.5 Shielded Room 4659A-5 4.2x3.1x285 - -

No.3 Fuly Anechoic Chamber | - 7.0x3.5x3.5 - -

No.6 Semi-anechoic Chamber 4659A-6 8.5 x 5.5 x 5{2 - m 3

No.10 Semi-anechoic Chamber  4659A-1( 18.4 X 9.9 x [£.7 10 m

No.11 Semi-anechoic Chamber 4659A-7 9.0 x 6.5 x 5|2 - m 3

No.1 Measurement room - 5.0x 3.7 x 2.6 - -

No.2 Measurement room - 4.3x4.4x2.7% - -

No.3 Measurement room - 4.3x4.4x2.7% - -

3.6

Refer to APPENDIX.

Test data, Test instruments, and Test set up

UL Japan, Inc.
Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
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SECTION 4: Operation of E.U.T. during testing

4.1 Operating Mode(s)

Bluetooth (BT): Transmitting (Tx), Payload: PRBS9

Details of Operating Mode(s)

Power settings: 15
Software:

maximum payload length (except Dwell time test)
*2DH mode (2Mb/s EDR: pi/4ADQPSK) was excluded ftrey tests than power measurement by using
3DH mode (3 Mb/s EDR: 8DPSK) as a representative.
* |t is considered that the non-tested packet {gog. inquiry) can be omitted as it is compliedhnabove
all the test items based on Bluetooth Core spexitio.

*EUT has the power settings by the software a®ast
WL127X_BTTOOL
*This setting of software is the worst case.

Any conditions under the normal use do not exched:ondition of setting.
In addition, end users cannot change the settihtieecmutput power of the product.

Test Item Mode Tested frequenc
Conducted Emissio Tx (Hopping Off) DH5, 3DH! 2402 MH:z
Spurious Emission 2441 MHz
(Conducted/Radiated) 2480 MHz
Carrier Frequency Separat Tx (Hopping Off) DH5, 3DH5 2402 MH:
2441 MHz
2480 MHz
20dB Bandwidt Tx (Hopping Off) DH5, 3DH! 2402 MHz
2441 MHz
2480 MHz
Number of Hopping Frequen Tx (Hopping On) DH5, 3DH5 -
Dwell time Tx (Hopping On), -
-DH1, DH3, DH5
-3DH1, 3DH3, 3DH5
Maximum Peak Output Pow Tx (Hopping Cff) DH5, 2DH5, 3DH: 240z MHz
2441 MHz
2480 MHz
Band Edge Complian Tx DH5, 3DHE 240z MHz
(Conducted) -Hopping On 2480 MHz
-Hopping Off
99% Occupied Bandwid Tx DH5, 3DHE 240z MHz
-Hopping On 2441 MHz
-Hopping Off 2480 MHz
*As a result of preliminary test, the formal tessvperformed with the abo mode, which had the

UL Japan, Inc.
Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
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4.2 Configuration and peripherals

...... For Conduction

F
A:EUT A:EUT
1 1
Open Open
P 5 C P E
B D
6 7 9
3145 3
AC120V /60 Hz AC120V /60 Hz
B stendard Ferrite Core B standard Ferrite Core
------ For Radiation
F
A:EUT
Open
2

* Cabling and setup(s) were taken into consideration and test data was taken under worse case conditions.

UL Japan, Inc.

Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-0341 Japan
Telephone : +81-478-88-6500
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Description of EUT and Support equipment
No. | Item Model number Serial number Manufacturer Remarks
A Handheld | IT-G50(-C21E-US | 024SELG620C795IAAD1 *1) | CASIC COMPUTER EUT
Terminal 024SE LG6100692IAAC1 *2)| CO., LTD.
Cradle HA-P62IC 244AA JX4B00502 GAAA CASIO COMPUTEF EUT
B
CO., LTD.
C AC Adapter| AD-S42120C 0915C CASIO COMPUTER | -
CO., LTD.
Cradle HA-P60I1O 241AA JW4B00501 GAAA | CASIO COMPUTER | EUT
D
CO., LTD.
AC Adapter| AD-S15050B 0711C CASIO COMPUTER | -
CO., LTD.
Ear phone | - - - -

E
F

*1) Used for Antenna Terminal conducted tests
2) Used for Conducted Emission test and Radiaf@diSus Emission tests

List of cables used

No. | Name Length (m) Shield Remarks
Cable Connector

1 Ear phone 1.2 Unshielded Unshielded -

2 USB 1.8 Shielded Shielded -

3 USB 1.8 Shielded Shielded -

4 USB 2.0 Shielded Shielded -

5 LAN 1.C Unshieldet Unshielder -

6 DC 1.5 Unshieldel Unshielde: -

7 AC 2.C Unshieldet Unshielder -

8 DC 1.t Unshieldet Unshielder -

9 AC 2.0 Unshielded Unshielded -

UL Japan, Inc.

Kashima EMC Lab.
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SECTION 5: Conducted Emission

Test Procedure and conditions

EUT was placed on a wooden table of nominal siZ&nby 2.0 m, raised 0.8m above the conductingrpiglane.
The rear of tabletop was located 40 cm to the a@rtionducting plane. The rear of EUT, includingpleerals
aligned and flushed with rear of tabletop. All otkarfaces of tabletop were at least 80 cm fromathgr grounded
conducting surface. EUT was located 80 cm fromree lmpedance Stabilization Network (LISNAtificial mains
Network (AMN) and excess AC cable was bundled intee

I/O cables that were connected to the peripherate Wwundled in center. They were folded back anith forming a
bundle 30 cm to 40 cm long and were hanged at@¥Beight to the ground plane.

The AC Mains Terminal Continuous disturbance Vaitags been measured with the EUT in a Semi Anechoic
Chamber.

The EUT was connected to a LISN (AMN).

An overview sweep with peak detection has beeropaidd.

The test results and limit are rounded off to oeeimial place, so some differences might be observed

Detector : QP and CISPR AV
Measurement range :0.15 MHz - 30 MHz
Test data : APPENDIX

Test result : Pass

UL Japan, Inc.
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1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
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SECTION 6: Radiated Spurious Emission

Test Procedure

[For below 1GHz]
EUT was placed on a urethane platform of nomired,90.5 m by 0.5 m, raised 0.8 m above the conayigiound
plane. The Radiated Electric Field Strength has lbeeasured in a Semi Anechoic Chamber with a grelente.

[For above 1GHz]

EUT was placed on a urethane platform of nomired,90.5 m by 0.5 m, raised 1.5 m above the conayigiound
plane.

The Radiated Electric Field Strength has been nmedsno a Semi Anechoic Chamber with absorbent rzdsdined
on a ground plane.

The height of the measuring antenna varied betvwesmd 4 m and EUT was rotated a full revolutiooiider to
obtain the maximum value of the electric field sth.

The measurements were performed for both vertiwalherizontal antenna polarization with the TestdReer, or the
Spectrum Analyzer.

The measurements were made with the following detdanction of the test receiver and the Spectamalyzer (in
linear mode).

The test was made with the detector (RBW/VBW) i fibllowing table.

When using Spectrum analyzer, the test was madteadijusting span to zero by using peak hold.

Test Antennas are used as below;
Frequency Below 1 GHz Above 1 GHz
Antenna Type Hybrid Horn

In any 100 kHz bandwidth outside the restricteddoianwhich the spread spectrum intentional radieg@perating,
the radio frequency power that is produced by titentional radiator confirmed 20 dB below thathie 100 kHz
bandwidth within the band that contains the higlegtl of the desired power, based on a radiatessorement.

20 dBc was applied to the frequency over the limibf FCC 15.209 / Table 4 of RSS-Gen 8.9 (I@nd outside the
restricted band of FCC15.205 / Table 6 of RSS-Gen® (IC).

Frequenc Below 1GHz Above 1GHz 20dBc
Instrument use Test Receive Spectrum Analyze! Spectrum Analyze
Detecto QF PK AV PK
IF Bandwidtt BW 12CkHz RBW: 1 MHz RBW: 1 MHz RBW: 10( kHz
VBW: 3 MHz VBW: 10 Hz *1) VBW: 300 kHz
Test Distanc 3.0m 4.5 m*2) (1 GHz-10 GHz) 4.5 m*2) (1 GHz- 10 GHz)
1.0 m*3) (10 GHz — 26.5 GHz), 1.0 m*3) (10 GHz — 26.5 GHz),

*1) Although DA 00-705 accepts VBW = 10 Hz for AVeasurements, it was confirmed that superfluous snmapwas
not performed.

*2) Distance Factor: 20 x log (4.5 m/3.0m) =36 d

*3) Distance Factor: 20 x log (1.0 m/3.0 m) = -85

- The carrier level and noise levels were confirraedach position of X, Y and Z axes of EUT and Ebitthe cradle to
see the position of maximum noise, and the testmaxde at the position that has the maximum noise.

The test results and limit are rounded off to oeeimial place, so some differences might be observed

Measurement range :30 MHz - 26.5 GHz
Test data : APPENDIX

Test result : Pass

UL Japan, Inc.
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SECTION 7: Antenna Terminal Conducted Tests
Test Procedure
The tests were made with below setting connectéldet@ntenna port.
Tesl Spar RBW VBW Sweep time Detector | Trace Instrument used
20dB Bandwidtl 3MHz 3CkHz 10C kHz Auto Peal Max Holc Spectrum Analyz¢
99% Occupie Enough widttto display | 1t0£% | Three Auto Peal Max Holc Spectrum Analyze
Bandwidth *1) emission skirts of OBW | times

of RBW
Maximum Pea - - - Auto Peal - Power Mete
Output Power Average (Sensor: 50MHz BW)
*3)
Carrier Frequenc 3MHz 100kHz | 30CkHz Auto Peal Max Holc Spectrum Analyze
Separation
Number of Hoppin | 3C MHz 30CkHz | 1MHz Auta Peal Max Holc Spectrum Analyze
Frequency
Dwell Time Zero Spa 10CkHz, | 30CkHz, As necessar Peal Clear Spectrum Analyz¢
1 MHz 3 MHz capture Write
the entire dwell time
per hopping channel
Conducted Spuriol | 9 kHz to 15(kHz 20CHz 62C Hz Auto Peal Max Holc Spectrum Analyze
Emission *2) 15C kHz to 3(MHz 10kHz 3CkHz
3C MHz to 2¢ GHz 10CkHz | 30CkHz

Conducted Spuriol | 1C MHz 10CkHz | 30CkHz Auto Peal Max Holc Spectrum Analyze
Emission Band
Edge
compliance

*1) Peak hold was applied as Worst-case measurement

*2) In the frequency range below 30MHz, RBW wasroaed to separate the noise contents.
Then, wide-band noise near the limit was checkedrsgely; however the noise was not detected asrshothe chart.
(9 kHz -150 kHz: RBW = 200 Hz, 150 kHz - 30 MHz: RB= 10 kHz)

*3) Reference data

The test results and limit are rounded off to tvegithals place, so some differences might be obderve

Test data : APPENDIX
Test result : Pass

UL Japan, Inc.

Kashima EMC Lab.
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APPENDIX 1:

Test data

Conducted Emission

(With Cradle: HA-P62I10)

DATA OF CONDUCTED EMISSION TEST

UL Japan, Inc. Kashima EMC Lab. No.2 Shielded Room

Date : 2016/05/26

Mode : Tx, DH5, 2402MHz
Order No. : 11242579M
Power . : AC 120V / 60Hz
Temp./Humi. : 22deg.C / 59%RH
Limit1 : FCC 15C (15.207) ClassB QP )
Limit2 : FCC 15C (15.207) ClassB AV Tested by : Kazuhiro Ando
90 ~ Limit1 (QP)
80 —— Limit2 (AV)
70
- - N (PK)
= 60 ¢ N(QP/AV)
@ _
S — _ — L(PK)
o S0 L (QP/AV)
g
§ 40 ;Aw )
- i o okt s
s 30 WMLT,, M\ il Mu'n il M‘WW
20 : X
10
0
2 3 5 7 1 2 3 5 7 10 20
15 Frequency [MHz] 30
Reading Results Limit Margin
No Frea. <p> | <av> | OF3C [ops [ <AV | <ap> | <A | <@P> | <AV | Phase | Comment
Hz] | [@BuV] | [dBuV] | [9B] | (@BuV] | [dBuV] | [dBu\] | [dBuV] | [dB] | [dB)
1 0.16845 38.1 274 97 47.8 371 65.0 55.0 17.2 179 N
2 0.22333 31.2 197 9.7 409 294 62.7 52.7 218 233 N
3 0.35763 28.6 173 9.7 38.3 27.0 58.8 48.8 205 218 N
4 0.49075 30.1 151 97 39.8 24.8] 56.2 46.2 16.4 214 N
5 0.91720] 25.3 12.2 9.7 35.0] 219 56.0 46.0 210 241 N
6 1.40996 20.7 96 98 30.5 19.4 56.0 46.0 255 26.6 N
7 0.16845 37.4 25.1 97 65.0 55.0 179 20.2 L
8 0.22333 31.1 18.0 9.7 62.7 52.7 219 25.0 L
9 0.35763 28.6 173 9.7 58.8 48.8 205 218 L
10, 0.49075 31.0 16.4 97 56.2 46.2 155 20.1 L
1 0.91720] 235 10.0 9.7 56.0 46.0 228 26.3 L
12 1.40996 19.1 76 98 56.0 46.0 271 28.6 L

Calculation:Result [dBuV] =Reading [dBuV] +C.Fac (LISN+Cable) [dB]
LISN:CLS-25

UL Japan, Inc.

Kashima EMC Lab.
1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500
: +81-478-82-3373

Facsimile
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Conducted Emission
(With Cradle: HA-P6210)
Test place Kashima EMC Lab. No.2 Shielded Room
Report Nc 11242579\
Date May 26, 2016
Temperature / Humidity 22 deg. C /59 % RH
Engineer Kazuhiro Ando
Mode Tx, Hopping Off, DH5
2402 MHz
90 —— Limit1 (QP)
80 — Limit2 (AV)
5 N
= L
é VA Penaew MMMW# i, LTI
20
10
0 2 3 7 1 2 3 5 7 10 20
15 [peaK DATA ] Frequency (WHz] %
2441 MHz
90 —— Limitt (0P)
80 —— Limit2 (AV)
5 N
E 60 — —-—L
A sals e e e
I D AW VAR AV A " Y [
z ol FEY Rl PP T BV T, O S N W YNPRROI v  o
20
10
0
2 3 1 1 2 3 5 7 10 20
15 [peaK DATA ] Frequency (WHz] %0
2480 MHz
90 —— Limitt (0P)
80 —— Limit2 (AV)
70 § N
= 60 o |
%50 — I 1 ]
5403‘ 717 Pl .
z ol L\ Y T jl‘"f WWIN"WMM Moot U, S N
20
10
0
2 k 1 1 3 5 7 10 20
15 [pEAK DATA] Freauency [MHz] %

UL Japan, Inc.
Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia

Telephone : +81-478-88-6500

Facsimile

: +81-478-82-3373
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Conducted Emission
(With Cradle: HA-P6210)

DATA OF CONDUCTED EMISSION TEST

UL Japan, Inc. Kashima EMC Lab. No.2 Shielded Room
Date : 2016/05/26

Mode : Tx, 3DH5, 2402MHz
Order No. : 11242579M
Power : AC 120V / 60Hz
Temp./Humi. : 22deg.C / 59%RH
Limit1 : FCC 15C (15.207) ClassB QP
Limit2 : FCC 15C (15.207) ClassB AV Tested by . Kazuhiro Ando
90 — Limit1 (QP)
80 — Limit2 (AV)
70
— - N (PK)
% 60 ¢ N(QP/AV)
g - ) — L(PK)
L 507 L(QP/AV)
1
E 40 ;
LT
= 30 ; W bt %‘WW
20 X
I
10
0
2 3 5 7 1 2 3 5 7 10 20
A5 Frequency [MHz] 30
Reading Results Limit Margin
No. | Frea- <> | <> | SF2° [op> [ <av> | <ap> | <AV> | <P> | <AV | Phase | Comment
MHz] [dBuVl | [dBuVl | [dB] | [dBuVI | [dBuV] | (dBuVi | [dBuVi | [dB] | [dB]
1 0.17700 37.9 275 9.7 476 37.2 64.6 54.6 17.0 174 N
2 0.22830 30.8 18.7 97 40.5 28.4 62.5 52.5 220 241 N
3 0.35112 29.1 17.8 97 38.8 27.5] 58.9 48.9 20.1 214 N
4 0.48873 31.2 171 9.7 409 26.8 56.2 46.2 15.3 19.4 N
5 0.90875 23.6 11 97 33.3 20.8] 56.0 46.0 227 25.2 N
6 1.38640 20.4 83 9.8 30.2 18.1 56.0 46.0 258 279 N
7 0.17700 37.7 28.8 9.7 64.6 54.6 17.2 16.1 L
8 0.22830 31.0 215 97 62.5 52.5 218 213 L
9 0.35112 29.3 189 97 58.9 48.9 19.9 20.3 L
10, 0.48873 32.2 18.0 9.7 56.2 46.2 143 185 L
1 0.90875 24.0 124 97 56.0 46.0 223 239 L
12 1.38640 221 99 9.8 56.0 46.0 241 26.3 L

Calculation:Result [dBuV] =Reading [dBuV] +C.Fac (LISN+Cable) [dB]
LISN:CLS-25

UL Japan, Inc.

Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile : +81-478-82-3373
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Conducted Emission
(With Cradle: HA-P6210)
Test place Kashima EMC Lab. No.2 Shielded Room
Report No. 11242579M
Date May 26, 2016
Temperature / Humidity 22 deg. C/59 % RH
Enginee Kazuhiro Andc
Mode Tx, Hopping Off, 3DH5
2402 MHz
90 —— Limit1 (QP)
80 — Limit2 (AV)
70 i N
= 60 L
= 50
s |/ T T T
S 0 \ A Ty L .
2l TR e TP 0 1 YO W P 12 RO o
20
10
0 2 3 5 1 1 2 3 5 7 10 20
15 [peaK DATA ] Frequency (WHz] %0
2441 MHz
90 —— Limitt (GP)
80 —— Limit2 (AV)
70 § N
= 60 o |
a0l - e
=§4oﬁ I MIPSWRVEY L]
0l \f /1 Nl TV i YT T 900 A 7 D -
20
10
0 2 3 5 1 1 2 3 5 7 10 20
15 [peaK DATA ] Frequency (WHz] %0
2480 MHz
90 —— Limitt (0P)
80 —— Limit2 (AV)
T0F N
E 60 oL
E M
s | i
S 07
z gl | ‘Lv“’ \ ™ R L " . MW‘ FOTRRPI o
20
10
0 2 k 5 1 1 2 3 5 7 10 20
15 [pEAK DATA] Freauency [MHz] %

UL Japan, Inc.

Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile : +81-478-82-3373
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Conducted Emission

(With Cradle: HA-P60I0)

DATA OF CONDUCTED EMISSION TEST

Limit1 : FCC 15C (15.207) ClassB QP
Limit2 : FCC 15C (15.207) ClassB AV

UL Japan, Inc. Kashima EMC Lab. No.2 Shielded Room

Date : 2016/05/26

: Tx, DH5, 2402MHz
: 11242579M

AC 120V / 60Hz

: 22deg.C / 59%RH

. Kazuhiro Ando

%0 —— Limit1 (QP)
80 — Limit2 (AV)
70
) - N (PK)
-%- 60 ¢ N(QP/AV)
g |t — L(PK)
= 50 L (QP/AV)
1
= (
= 40
>
& 30 X
|
20
10
0
2 3 5 7 1 2 7 10 20
A5 Frequency [MHz] 30
g Reading CF: Results Limit
No. red. <P> | <AV Fac [T<op> | <Av> |_<op> <AV> | Phase | Comment
[MHz] [dBu] | [dBuV] | [dB] | [dBuVl | [dBuV] | [dBuV] 1dB]
1 0.15000] 309 54 97| 406 151] 660 409 N
2 018800 335 278 97| 432|875 641 166 N
3 026420 282| 236 97| 79| 333 613 180 N
4 o03s0e7| 275 257 97| 72| 354|504 140 N
5 050000 288| 265 97| 85| 362 560 98| N
6| 053025 269 246 97| 66| 343] 560 17| N
7 148080 204  17.4 98| 02| 272| 560 188 N
8| 015000 308 50 97 66.0 413 L
9 018800|  35.1 210 97 64.1 234 L
10| 026420 279 188 97 61.3 28| L
1 033067| 253|210 97 50.4 187 L
12 050000 280| 256 97 56.0 107 L
13 053025  249| 209 97 56.0 154 L
14 148080 216 185 98 56.0 177 L

Calculation:Result [dBuV] =Reading [dBuV] +C.Fac (LISN+Cable) [dB]

LISN:CLS-25

UL Japan, Inc.
Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia

Telephone : +81-478-88-6500
Facsimile : +81-478-82-3373
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Conducted Emission
(With Cradle: HA-P60I0)

Test place Kashima EMC Lab. No.2 Shielded Room
Report No. 11242579M
Date May 26, 2016
Temperature / Humidity 22 deg. C/59 % RH
Enginee Kazuhiro Andc
Mode Tx, Hopping Off, DH5
2402 MHz
90 —— Limit1 (QP)
80 —— Linit2 (V)
N
= -l
20
10
0
2 3 5 7 1 2 3 5 7 10 20
15 [ peaK DATA ] Frequency (WHz] %0
2441 MHz
90 —— Linitt (0P)
80 —— Limit2 (AV)
N
= -l
é il 1 20 AU TR
20
10
0
2 3 5 7 1 2 3 5 7 10 20
15 [ peaK DATA ] Frequency (WHz] %0
2480 MHz
90 —— Linitt (0P)
80 —— Limit2 (AV)
N
= I
EQ_ % “1‘ W \'ﬁ‘“‘ \/,' W‘M\W Wi “mhx"'"lm"vwﬂy",awf"'“\ L 10, At T T i e 1 s Lol
20
10
0
2 ; 5 7 1 2 3 5 7 10 20
15 [pEAK DATA] Freauency [MHz] %

UL Japan, Inc.

Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile : +81-478-82-3373
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Conducted Emission

(With Cradle: HA-P60I0)

DATA OF CONDUCTED EMISSION TEST

Company : CASIO COMPUTER CO., LTD.
Kind of EUT : Handheld Terminal

Model No. : IT-G500-C21E-US

Serial No. : 024SE LG6100629IAAC1
Remarks . With Cradle : HA-P60I0O

Limit1 : FCC 15C (15.207) ClassB QP
Limit2 : FCC 15C (15.207) ClassB AV

Mode

Order No.
Power
Temp./Humi.

Tested by

UL Japan, Inc. Kashima EMC Lab. No.2 Shielded Room

Date : 2016/05/26

: Tx, 3DH5, 2402MHz
: 11242579M

AC 120V / 60Hz

: 22deg.C / 59%RH

. Kazuhiro Ando

90 .
— Limit1 (QP)
80 — Limit2 (AV)
70
— : N (PK)
-%- 60 ¢ N(QP/AV)
g [ —— L(PK)
o 90f L (QP/AV)
s N R
= 40¢
j
= WA I ‘
[ @ b Yl s
= 30 Y !
*
|
20
10
0
15 2 3 5 7 1 2 7 10 20 30
: Frequency [MHz]
g Reading CF: Results Limit
No. red. <P> | <AV Fac [T<op> | <AV> | <ap> | <Av <AV> | Phase | Comment
[MHz] [dBuVl | (dBuV] | [dB] | [dBuVl | [dBuV] | [dBuV] | [dBuVl [dB]
1 0.15000] 307 66 97| 404 163 660 560 397] N
2 018740  338| 278 97| 433 375 es2] 542 167 N
3 026485  284| 239 97| 81| 336 613 513 177 N
4] o032028] 276 259 97| 73| ss6| 595|495 139 N
5 050000 286| 264 97| 83| s61| 60| 460 99 N
6 053100 271 245 97| e8| 342| 60| 460 118 N
7 141635 208 167 98| 06| 265 60| 460 195 N
8| 015000 309 64 97 66.0| 560 309 L
9 018740 350/ 209 97 642 542 236 L
10|  o26485| 275 185 97 613 513 231 L
1 032928|  262| 220 97 505 495 178 L
12 050000  27.8| 254 97 560 460 109 L
13 053100 248 204 97 560 460 159 L
14 141635| 220 179 98 560 460 183 L

Calculation:Result [dBuV] =Reading [dBuV] +C.Fac (LISN+Cable) [dB]

LISN:CLS-25

UL Japan, Inc.

Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile : +81-478-82-3373
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Conducted Emission
(With Cradle: HA-P60I0)

Test place Kashima EMC Lab. No.2 Shielded Room
Report No. 11242579M
Date May 26, 2016
Temperature / Humidity 22 deg. C/59 % RH
Enginee Kazuhiro Andc
Mode Tx, Hopping Off, 3DH5
2402 MHz
90 —— Limit1 (QP)
80 —— Limit2 (AV)
70 N
= -l
z v b h Ly I P
20
10
0
2 3 5 7 1 2 3 5 7 10 20
15 [ peaK DATA ] Frequency (WHz] %0
2441 MHz
90 —— Linitt (0P)
80 —— Limit2 (AV)
70 N
= -l
1 e el
E \,ar ""%»"J“WW Wb o " R TN
20
10
0
2 3 5 7 1 2 3 5 7 10 20
15 [ peaK DATA ] Frequency (WHz] %0
2480 MHz
90 —— Linitt (0P)
80 —— Limit2 (AV)
01— N
= =L
s v ST
Z 5 |! " ks Vvt AL ety . IR WO
20
10
0
2 ; 5 7 1 2 3 5 7 10 20
15 [pEAK DATA] Freauency [MHz] %

UL Japan, Inc.

Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile : +81-478-82-3373
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20dB Bandwidth and Carrier Frequency Separation

Test place Kashima EMC Lab. No.2 Measurement Room
Report No. 11242579M
Date April 27, 201¢
Temperature / Humidity 22 deg. C/55% RH
Engineer Kazuhiro Ando
Mode Tx, Hopping Off, DH5, 3DH5
Mode Freg. 20dB Bandwid{h Carrier Frequeficy  Limit for Carrier
Separation Frequency separafion
[MHZz] [MHz] [MHz] [MHz]
DH5 2402.0 0.936 1.000 >=0.624
DH5 2441.0 0.935 1.000 >=0.623
DH5 2480.0 0.937 1.000 >=0.624
3DH5 2402.0 1.323 1.000 >=0.882
3DH5 2441.0 1.306 1.000 >=0.871
3DH5 2480.0 1.324 1.000 >=0.883

Limit: Two-thirds of 20dB Bandwidth or 25kHz (whichever is greater).
No limit applies to 20dB Bandwidth.

UL Japan, Inc.

Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile : +81-478-82-3373
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20dB Bandwidth and Carrier Frequency Separation

DH5

20 dB Bandwidth Carrier Frequency Separation
2402 MHz 2402 MHz
i Agllent RL i Agllent RL
& Mkrl 1006 @ MHz
Ref 187 dBpV #Atten 10 dB Ref 167 dBpV #Atten 16 dB 0.13 B
#Peak #Peak
Log Log
16 /-/ \ 5 h,./q‘;_\,v. 1
ey Lo e B [ /L-K AI(»L,J\M/\
— = N/
Lofy LgAw
Ml $2 Sl s2] /
Center 2.482 808 @ GHz Span 3 MHz U3 FCi /
#Res BH 30 kHz #WBH 180 kHz Sween 3.2 ms (1201 pts) AR
) ) . . 206
Occupied Bandwidth Occ BH % Pur  93.00 7 5ok
845.7732 kHz x dB -20.00 & Sun
Transmit Frgq Error  -7.292 kHz Center 2.482 750 @ GHz Span 3 MHz
x_dB Banduidth 939.718 kHz #Res BH 100 kHz +UBH 300 kHz Sween 1.04 ms (1201 pts)
2441 MHz 2441 MHz
¥ Agilent RL # Agilent RL
a Mkrl 1.680 @ MHz
Ref 167 dBpV +Atten 16 dB Ref 167 dBpY #Atten 16 dB 9.05 dB
#Peak #Peak
Log =T Log
10 - 5 £y 5
*®/ N o, o &/ A [ -
| 5
LaAy LaRw / \‘/
Ml 52 51 52
Center 2.441 808 § GHz Span 3 MHz U3 FCi
#Res BH 38 kHz #¥BH 100 kHz Sweep 3.2 ms (1201 pts) AA|
) ) ) ) £0
Occupied Bandwidth Occ BN Z Pur 9900 2 50k
847.8193 kHz xdg 245 | S
Transmit Frgq Error  2.723 kHz Center 2,441 060 @ GHz Span 3 MHz
% dB Banduidth 934.836 kHz #Res BH 100 kHz +UBW 300 khz Sweep 1.84 ms (1201 pts)
2480 MHz 2480 MHz
5 Agilent RL 5 Agilent RL
& Mkrl 1006 @ MHz
Ref 187 dBpV #Atten 10 dB Ref 167 dBpV #Atten 16 dB 0.04 B
#Peak #Peak
Log e Log 1r 1
16 /""j \A 5
B/ N = 4B/ /""A“”"\ /‘“ XW\
\”u :
Lofy LgAw \”‘/
Ml $2 Sl s2] \
Center 2.480 B0@ @ GHz Span 3 MHz U3 FCi \
#Res BH 30 kHz #WBH 180 kHz Sween 3.2 ms (1201 pts) AR
) ) . . 206
Occupied Bandwidth Occ BN Z Pur 9900 % 50k
840.5604 kHz x dB -20.00 & Sun
Transmit Frgq Error  -3962.778 Hz Center 2.479 250 @ GHz Span 3 MHz
% dB Banduidth 936.642 khz #Res BH 106 kHz +VBW 360 kHz Stieep 1.04 ms (1201 pts)

UL Japan, Inc.

Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile : +81-478-82-3373
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20dB Bandwidth and Carrier Frequency Separation

3DH5

20 dB Bandwidth

Carrier Frequency Separation

2402 MHz

2402 MHz

5 Agilent RL

% Agilent RL
& Mkrl 1006 @ MHz
Ref 187 dBpV #Atten 10 dB Ref 167 dBpV #Atten 16 dB 0.02 B
#Peak #Peak
Log Log
16 “y""‘"/ W “-J‘\ c iR 1
o/ 5 « a8/ A A I
P W W v
e L ﬁ//”
Lofy LgAw /
Ml $2 Sl s2
Center 2.482 808 @ GHz Span 3 MHz U3 FCi
#Res BH 30 kHz #WBH 180 kHz Sween 3.2 ms (1201 pts) AR
) ) . . 206
Occupied Bandwidth Occ BH % Pur  93.00 % 50k
12017 MHz xdp 200002 | s
Transmit Frgq Error  -13.821 kHz Center 2.482 750 @ GHz Span 3 MHz
x_dB Banduidth 1.323 MHz #Res BH 100 kHz +UBH 300 kHz Sween 1.04 ms (1201 pts)
2441MHz 2441 MHz
Agilent RL # Agilent RL
a Mkrl 1.680 @ MHz
Ref 167 dBpV +Atten 16 dB Ref 167 dBpY #Atten 16 dB 9.08 dB
#Peak #Peak
Log Log
18 YR AV IS 5 : ;
dB/ N < s A /“\rf A
A ¥ " T i
M Ao Al
LaAy Lafw
Ml 52 51 52
Center 2.441 808 § GHz Span 3 MHz U3 FCi
#Res BH 38 kHz #¥BH 100 kHz Sweep 3.2 ms (1201 pts) AA|
. ) . ) £0
Occupied Bandwidth Oce BH Z Pur  95.00 % 50k
1.2028 MHz ® dB -20.00 dB Sup
Transmit Freq Error  -12.753 kHz Center 2.441 060 0 GHz Span 3 Miz
% dB Banduidth 1.396 MHz #Res BH 100 kHz +UBW 300 khz Sweep 1.84 ms (1201 pts)
2480MHz 2480 MHz
Agilent RL ¥ Agilent RL
& Mkrl 1006 @ MHz
Ref 187 dBpV #Atten 10 dB Ref 167 dBpV #Atten 16 dB 0.02 B
#Peak #Peak
Lag Log
It % y c 1R V_\;Z\ﬂf
B/ > c @ [y fo\f\f\\ -
A ] Ty Y Iy
sk} \
LgAv LagAw \
Ml $2 Sl s2]
Center 2.480 B0@ @ GHz Span 3 MHz U3 FCi
#Res BH 30 kHz #WBH 180 kHz Sween 3.2 ms (1201 pts) AR
) ) . . 206
Occupied Bandwidth Occ BH % Pur  93.00 7 5ok
12023 MHz xdp 200002 | s
Transmit Freq Error  -3.663 kHz Center 2.479 250 @ GHz Span 3 MHz
% dB Bandwidth 1.324 MHz

#Res BH 108 kHz +YBH 300 kHz Sweep 1.04 ms (1201 pts)

UL Japan, Inc.

Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile : +81-478-82-3373
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Number of Hopping Frequency

Test place Kashima EMC Lab. No.2 Measurement Room
Report No. 11242579M
Date April 27, 201¢
Temperature / Humidity 22 deg. C/55% RH
Engineer Kazuhiro Ando
Mode Tx, Hopping On

Mode Number of channel Limit

[channels] [channels
DH5 79 >=15
3DH5 79 >=15

Test was not performed at AFH mode whose numbhlppping channel is 20 channels because this Bltletadio
is in compliance of Bluetooth Specification.

UL Japan, Inc.

Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile : +81-478-82-3373
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Number of Hopping Frequency

DH5 3DH5
Hopping On (1/3) Hopping On (1/3)
% Agilent RL ¥ Agilent RL
Ref 187 dBpV #Atten 10 dB Ref 167 dBpV #Atten 16 dB
#Peak #Peak
Eng Eﬂg

® | ARV ey vy

= | anAnRinannaAnANnALARAAAATA
TRy \l

JIRRIARIAR

(
|
LgAw [
|
J

LgRy
$1 82
V3 FC Y3 FCi
AR AA
£ £(f
FTun FTun

]

I
I
/
$1 82 ’
|
J
|

Swp f

Start 2.408 698 GHz Stop 2.438 809 GHz
#Res BH 360 kHz #YBH 1 MHz Sweep 1.04 ms (1201 nts)

Start 2.400 838 GHz
#Res BH 308 kHz

Stop 2.438 888 GHz
#VBH 1 MHz Sweep 1.04 ms (1201 pts)

Hopping On (2/3)
RL

Hopping On (2/3)
RL

w \NOARAARAARARNAROAANARARAAAAAR] | & v A AR s (R as]
A IR R
IR BRI A RNIANIIBE
i i
féirst §i¢4§g@®ESZGHZ SUBH 1 MHz Sweep Sf;i ;: 3?2%%@&?)2 frleaersl Bf%geﬁsgzwz SUBH 1 MHz Sweep SEES fnj 6(?2%@1%25)2
Hopping On (3/3) Hopping On (3/3)
¥ Agilent RL # Agilent RL
w \AAALNAAARARAARATRAN B [ IR Riaa
T |
T |
LgRy \ LgAw
T | T
o 2
Swp Sup \
F
féirst §i¢4gg@®ESZGHZ SUBH 1 MHz Sweep Sf;i ;: 3?2%%@&?)2 frleaersl Bfggeﬁsgzwz SUBH 1 MHz Sweep SEES fnj %?2%@1%25)2

UL Japan, Inc.

Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile : +81-478-82-3373
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Dwell time
Test place Kashima EMC Lab. No.2 Measurement Room
Report No. 11242579M
Date April 27, 201¢
Temperature / Humidity 22 deg. C/55% RH
Engineer Kazuhiro Ando
Mode Tx, Hopping On
Mode Number of transmissio Length of Resul Limit
in a 31.6(79 Hopping x 0. transmissio
/ 12.8 (32 Hopping x 0.4) second pel [msec [msec] [msec
DH1 48.4 times 5 sec. 31.6 sec. : 306 times 0.42¢ 12¢ 40C
DH3 25.6 times 5 sec. 31.6 sec. - 162 times 1.67¢ 27z 40C
DH5 18.4 times 5 sec. 31.6 sec. : 117 timeg 2.93: 345 40(
3DH1 48.4 times 5 sec. 31.6 sec. : 306 times 0.427 131 40(
3DH3 26.2 times 5 sec. 31.6 sec. - 166 times 1.68( 27¢ 40C
3DHS 18.6 times 5 sec. 31.6 sec. - 118 times 2.93¢ 34¢ 40C
Sample Calculatic
Result = Number of transmission x Length of trarssioir
*Average data of 5 tests.(except Inqu
Mode Sampling [times Average
1 2 3 4 5 [times]
DH1 47 48 48 49 50 48.2
DH3 25 24 27 25 27 25.¢
DH5 18 20 19 17 18 18.
3DH1 49 46 49 48 50 48.¢
3DH3 27 26 26 25 27 26.2
3DHE 19 19 17 20 18 18.€
Sample Calculatic

Average = Summation (Sampling 1to 5,

This device complies with the Bluetooth protocal FtHSS operation, employing a pseudo random chambettion
and hopping rate to ensure that the occupancyitiex 0.4s, where N is the number of channels deised in the
hopping sequence (20N < 79), is always less than 0.4s regardless of paiket This is confirmed in the test report
for N = 79.
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Dwell time

DH1 (1/2) DH1 (2/2)
(Representative chart)

¥ Agilent RL 3 Augilent RL
aMkrl 4229 ps

Ref @ dBm +htten 10 dB Ref @ dBm #Atten 10 dB -0.18 dB
#Peak #Pea
Lag Log [
19 18
dB/ dB/
Lofv | I 1 LoAw B
$1 sz i $1 52
W3 FS H3 WS

AR AA|
£ £(f 1
50k FTun
Center 2.441 808 GHz Span @ Hz Center 2.441 806 GHz Span B Hz
Res BH 108 kHz #WBH 300 kHz Sweep 5 5 (3001 pts) Res BH 1 MHz #VBH 3 MHz Sneep 700 ps (8601 pts)

DH3 (1/2) DH3 (2/2)
(Representative chart)

¥ Agilent RL # Agilent RL
a Mkl 1.679 ms
Ref @ dBm +#Htten 10 dB Ref 6 dBm #Atten 10 dB 0.40 B
#Peak #Peal
Log Log
18 16
dB/ dB/
LaAy LaRw
5152 51 82
W3 FS] H3 VS
AR /| | (] || AA
£ £(fx
58k FTun r
I |
Center 2.441 880 GHz Span 0 Hz Center 2,441 066 GHz Span B Hz
Res BH 168 kHz #WBH 360 kHz Swesp 5 s (8601 pts) Res B 1 MHz #UBK 3 MHz Sweep 2.5 ms (8001 pts)

DH5 (1/2) DH5 (2/2)
(Representative chart)

¥ Agilent RL 3 Agilent RL
aMkrl 2,933 ms

Ref @ dBm +htten 10 dB Ref @ dBm #Atten 10 dB 1.22 B
#Peak #Peak
Log Log
19 18
dB/ dB/
Lofy LgAw
$1 sz $1 52
H3 FS H3 VS

AR 1A M i I L AR
£ £(f
50k FTun

N O O A |

Center 2.441 808 GHz Span @ Hz Center 2.441 806 GHz Span B Hz
Res BH 108 kHz #WBH 300 kHz Sweep 5 5 (3001 pts) Res BH 1 MHz #YBH 3 MHz Sreep 4 ms (3001 pts)
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Dwell time

3DH1 (1/2)
(Representative chart)

3DH1 (2/2)

R

1] il

Center 2.441 8

@ GHz

Span @ Hz

il
Center 2.441 @ GHz

3 Agilent RL % Agilent RL
aMkrl  427.3 ps
Ref @ dBm #fitten 10 dB Ref 6 dBm #Atten 10 dB -0.14 B
#Pedl #Pea
Lag Log i e |
18 10
dB/ dB/
i 1f ‘H U

Lofv | ‘ il LA
S1 82 $1 82 1
H3 FS H3 VS

AR AA
£ £(f n
50k FTun

Span B Hz

Res BH 100 kHz #¥BH 380 kHz Sweep 5 5 (3001 pts) Res BH 1 MHz #VEH 3 MHz Sneep 700 ps (8601 pts)
(Representative chart)
¥ Agilent RL # Agilent RL
a Mkrl  1.68 ms

Ref @ dBm +Atten 16 dB Ref @ dBm #Atten 16 dB 8.23 dB
#Peal #Peal
Log Log —
18 18
dB/ dB/
Lgfy || H ‘ LaAv
st sallll L I A o] st s
H3 F$ W3 WS

AR AA|
£ £(fx
F>58k FTun 5

I |

Center 2.441 880 GHz Span 0 Hz Center 2.441 066 GHz Span B Hz

Res BH 168 kHz #WBH 360 kHz Swesp 5 s (8601 pts) Res B 1 MHz #UBK 3 MHz Sweep 2.5 ms (8001 pts)
(Representative chart)
RL ¥ Agilent RL
aMkrl 2,934 ms
Ref @ dBm #fitten 10 dB Ref 6 dBm #Atten 10 dB 1.14 4B
#Peak #Paak
Lag Log
18 10
dB/ dB/
o U1 | || I Lafy
st os2 (O R Il s1 52
H3 FS H3 VS
AR AA
£ £(fx
50k FTun g
t i
i

Center 2.441 8
Res BH 108 kHz

@ GHz
#WBH 300 kHz

Span @ Hz
Sweep 5 5 (1201 pts)

Center 2.441 B
Res BH 1 MHz

6 GHz

Span B Hz

#YBH 3 MHz Sreep 4 ms (3001 pts)
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Maximum Peak Output Power

Test place Kashima EMC Lab. No.2 Measurement Room

Report No. 11242579M

Date May 25, 2016

Temperature / Humidi 23 deg. C 45% RH

Engineer Kazuhiro Ando

Mode Tx, Hopping Off
Mode Freq Readin( Cable Atten. Result Limit Margin

Loss Loss
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]

DH5 2402.( -8.8¢ 1.2¢ 10.0% 2.4€ 1.7¢ 20.9¢ 12¢ 18.5(
DH5 2441.( -8.7¢ 1.2¢ 10.02 2.5€ 1.8C 20.9¢ 12t 18.4(
DH5 2480.( -8.5¢ 1.2¢ 10.02 2.74 1.8¢ 20.9¢ 12t 18.2-
2DH5 2402.( -5.97 1.2¢ 10.02 5.34 3.4z 20.9¢ 12t 15.62
2DH5 2441.( -5.6¢ 1.2¢ 10.0% 5.62 3.65 20.9¢ 12t 15.3¢
2DH5 2480.( -5.5( 1.2¢ 10.0% 5.82 3.82 20.9¢ 12¢ 15.1¢
3DH5 2402.( -5.5¢€ 1.2¢ 10.0% 5.7¢ 3.7€ 20.9¢ 12t 15.21
3DH5 2441.( -5.3€ 1.2¢ 10.0% 5.9¢ 3.94 20.9¢ 12t 15.01
3DH5 2480.( -5.11 1.2¢ 10.02 6.21 4.1€ 20.9¢ 12t 14.7¢

Sample Calculatio
Result = Reading + Cable Loss (including the dableustomer supplied) + Attenuator L

*The equipment and cables were not used for fa&tB of the data shee

Test was not performed at AFH mode, because thease of number of channel (min: 20ch) at AFH miboles not influence on the output power
and bandwidth of the EUT.

As this device had AFH mode and frequency separatiold not meet the requirement of over 20dB BWhatit 2/3 relaxation, 125mW power
limit was applied to it.

However, the limit level 125mW of AFH mode was usadthe test.
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Average Output Power
(Reference data)

Test place Kashima EMC Lab. No.2 Measurement Room
Report No. 11242579M
Date May 25, 2016
Temperature / Humidi 23deg. C 45% RH
Engineer Kazuhiro Ando
Mode Tx, Hopping Off
Mode Freq Readinq Cable Atten. Result
Loss Loss (Frame power)
[MHz] [dBm] [dB] [dB] [dBm] [mW]
DH5 2402.( -10.31 1.2¢ 10.0% 1.0C 1.2€
DH5 2441.( -10.1¢ 1.2¢ 10.0% 1.1 1.3C
DH5 2480.( -10.0C 1.2¢ 10.0% 1.32 1.3¢
2DH5 2402.( -10.04 1.2¢ 10.0¢ 1.27 1.3¢
2DH5 2441.( -9.8¢ 1.2¢ 10.0% 1.4z 1.3¢
2DH5 2480.( -9.6¢ 1.2¢ 10.0% 1.62 1.4¢
3DH5 2402.( -10.04 1.2¢ 10.0% 1.21 1.3¢
3DH5 2441.( -9.8¢ 1.2¢ 10.0% 1.4% 1.3¢
3DHE 2480.( -9.6¢ 1.2¢ 10.0: 1.62 1.4¢

Sample Calculatio
Result (Frame power) = Reading + Cable Loss (@ioly the cable(s) customer supplied) + Attenu

*The equipment and cables were not used for factor 0 dB oftiaestieet

UL Japan, Inc.
Kashima EMC

Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
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Burst Rate Confirmation
Test plac Kashima EMC Lat No.2 Measurement Roc
Report No. 11242579M
Date May 25, 2016
Temperature / Humidity 23 deg. C/45% RH
Engineer Kazuhiro Ando
Mode Tx, Hopping Off
DH5 3DH5
Txon/(Tx on + Tx off) = 0.781 Tx on/(Tx on + Tx off) = 0.781
Txon/(Tx on + Tx off) * 100 = 78.1 % Txon/(Tx on + Tx off) * 100 = 78.1 %
Duty factor = 10 * log (3.749 / 2.929) = 1.07 dB Duty factor = 10 * log (3.75/2.929) = 1.07 dB
3 Agilent R T W Agilent R T
a Mkr2  3.749 ms a Mkr3  3.7Sms
Ref 10 dBm Atten 20 dB -0.34 dB Ref 10 dBm Atten 20 dB -0.31 dB
#Peak #Peak l l l l l [ |
L L {
i7 . i * e
B/ 8/
Lofv ! Lofv m W
stoso ! [ stoso | T
Center 2.441 000 GHz Span @ Hz Center 2.441 000 GHz Span @ Hz
R T e B e Ty T Fapiude —
1R 3> Time 470.6 ps -68.52 dBm 1R 3 Time 473.1 ps -68.22 dBm
1a 3 Tine 2.929 ns -8.86 dB 1a (€] Tine 2.929 ns 0.92 dB
2R @ Time 470.6 ps 68.52 dBm 3R (€] Time 473.1 ps -68.22 dBm
28 (€] Time 3.749 ns -8.34 dB 3e (€] Tine 3.75 ms 8.31
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Radiated Spurious Emission

Test place Kashima EMC Lab. No.10 Semi Anechoicniier
Report No. 11242579M
Date April 28, 201¢ May 9, 2011 May 9, 201! May 10, 201 May 25, 201
Temperature / Humidity 22 deg. C 21deg.C 21deg.C 21 deg.C 23 deg.C
40 % RH 52 % RH 52 % RH 55 % RH 52 % RH
Engineer Kazuhiro Ando Kazuhiro Ando Kazuhiro Ando Kazuhiro Ando  Kazuhiro Ando
(30-1000MHz) (1-10GHz) (10-18GHz) (18-26.5GHz) (1-26.5GHz)
Mode Tx, Hopping Off, DH5 2402 MHz
Polarity Frequency Detectgdr Reading  Ant.Fdc. Los: Gai taDise Result Limit Margin Height Angle |Remarl
[MHZ] [dBuV] [dB/m] [dB] j [dB] ‘F:actor [dB]| [dBuv/m] [dBuV/mLI [dB] [em] [deg]
Hori. 134.414QF 27.t 12.¢ 5.€ 26.5 0.C 19.4 43.F 24.1 15¢ 15C
Hori. 536.37¢ QP 34B 1813 9.0 215 D.0 3.1 46.0 11.9 138 310
Hori. 2366.580 PK 56.0 2717 14.0 44.4 B.5 56.8 3.9 17.1 150 9] 19
Hori. 2390.000 PK 49.p 2716 140 44.4 B.5 49.9 3.9 4.0 164 8| 20
Hori. 4804.000 PK 56.8 313 q1 46.1 B.5 51.6 13.9 2.3 148 154
Hori. 7206.000 PK 48.8 36|3 715 44.7 B.5 51.4 13.9 2.5 150 Flo@r noise
Hori. 2366.580 AV 37.4 2717 14{0 44.4 .5 3B.2 g3.9 5.7 150 9|19
Hori. 2390.000 AV 37.4 276 14{0 44.4 .5 3B.1 43.9 5.8 164 8|20
Hori. 4804.000 AV 49.2 31 6|1 44.1 3.5 44.0 3.9 9.9 148 154
Hori. 7206.000 AV 36. 363 715 447 3.5 3p4 3.9 4.5 150 Flddr noise
Vert. 134.41%2 QP 347 128 q.6 26.5 p.0 6.6 13.5 6.9 100 250
Vert. 195.050 QP 33)2 102 q.3 26.3 pD.0 3.4 13.5 0.1 100 0
Vert. 219.43%2 QP 32{0 98 g.5 2¢.1 D.0 2.2 46.0 3.8 100 0
Vert. 536.37¢ QP 33)3 183 9.0 215 pD.0 3.1 16.0 2.9 100 355
Vert. 2365.769 PK 5319 217 14.0 44.4 B.5 4.7 3.9 9.2 150 8| 14
Vert. 2390.009 PK 486 2716 14.0 44.4 B.5 9.3 3.9 4.6 197 6| 12
Vert. 3202.68p PK 558 2819 q.6 445 B.5 .8 3.9 5.1 174 236
Vert. 4804.000 PK 563 313 q.1 46.1 B.5 1.1 3.9 2.8 161 106
Vert. 7206.009 PK 483 3613 15 447 B.5 .9 3.9 3.0 150 Flo®r noise
Vert. 2365.769 AV 36.8 2717 140 44.4 .5 .6 3.9 16.3 150 8|14
Vert. 2390.009p AV 36.f 2716 140 44.4 .5 A4 43.9 16.5 197 6[12
Vert. 3202.680 AV 49.1 289 5|6 445 .5 .6 43.9 13 174 236
Vert. 4804.000 AV 49.6 3113 6|1 44.1 .5 4 839 9.5 161 104
Vert. 7206.000 AV 36.p 3643 715 44.7 .5 1 3.9 4.8 150 Flddr noise
Result = Reading + Ant.Fac. + Loss (Cable+(Atteauat Filter)(below 18 GHz)) - Gain(Amprifier) + Biance factor
Distance factor : 1 GHz - 10 GHz : 20log (4.580'm) = 3.5d!
10 GHz - 26.5 GHz : @9(1.0 m /3.0 m) = -9.5dB
20 dBc Data Sheet (RBW 100 kHz, VBW 300 kHz)
Polarity Frequency Detectgdr Reading  Ant.Fdc. Los: Gai taDise Result Limit Margin | Remark
[MHZ) [dBuv] [dB/m] [dB] [dB]  Factor [dB]| [dBuV/m] | [dBuV/m] | [dB]
Hori. 2402.000 PK 97.B 2716 140 44.4 B.5 98.5 - - Carrier
Hori. 2400.000 PK 425 2716 14.0 44.4 B.5 43.2 8.5 5.3
Vert. 2402.009 PK 961 2716 14.0 44.4 B.5 96.8 - - Carrier
Vert. 2400.009 PK 4013 2716 14.0 44.4 B.5 41.0 6.8 35.8
Result = Reading + Ant.Fac. + Loss (Cable+(Atteauat Filter)(below 18 GHz)) - Gain(Amprifier) + Biance factor

Distance factor : 1 GHz - 10 GHz : 20log (4.580'm) = 3.5d
10 GHz - 26.5 GHz : @P(1.0 m /3.0 m) = -9.5 dB
*These results have sufficient margin without takirg account Dwell time factor.
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Radiated Spurious Emission
(Reference Plot for band-edge)

Test place Kashima EMC Lab. No.10 Semi Anechoicriliex
Report Nc 11242579\
Date May 9, 2016
Temperature / Humidity 21deg.C/52% RH
Engineer Kazuhiro Ando
(1-10GHz)
Mode Tx, Hopping Off, DH5 2402 MHz
Horizontal
Restricted-band band-edge Plot Authorized-band ealgg Plot
i Agilent R T % Agilent R T
Mkrl 2.402 17 GHz
Ref 107 dBpV Atten 10 dB Ref 107 dBpV Atten 10 dB 98.26 dBpV
*EmiPk; . wPeak .
Ty I ! I ! I I ! I I Y 4
dB/ dB/
1 o
1 783
| dBpV
LaAv /- LaRv 4 b |
YRR WO Y VPO Y8 TR0 APPSR SRS YO BOTn Y | | VOO PO as | |1 |y
V3 FC V3 FC |/ \ 4
| URTRRE Y ) PYSRIVLIPA KPP Y IO SRV 17Y " FREES TV DN IR T WAk At Mg
£(6): | £(f): | | | | | | | |
FTun FTun
Swp Swp
Center 2.390 00 GHz Span 50 MHz Center 2.390 00 GHz Span 50 MHz
#Res BH (CISPR) 1 MHz #VBW 3 MHz Sweep 1.04 ms (1201 pts) *Res BH 100 kHz +UBH 300 kHz Sweep 4.8 ms (1201 pts)

Trace Green : Peak P
Trace Purple : Average Plot

20dBc Plo

Vertical
Restricter-band ban-edge Plot Authorizet-band ban-edge Plot
% Agilent R T i Agilent R T
Mkrl 2.402 00 GHz
Ref 107 dBpY Atten 10 dB Ref 107 dBpV Atten 10 dB 96.42 dBpV
*EmiPk *Peak
Log x Log 1
10 T 1 1 1 1 1 1 1 1 10 s
dB/ dB/
|
| Dl
1 76.4
|I dBpY
LgAv 1 i LoRv ——t
! L}
R MUYV L'WY FUVTAPIIR P VTV NPPRAE ORI ) Orys pAors.0 | S L=, LSV s1 s L
V3 FC V3 FC ] R
N e e -\\A‘Iay.«,a.,. VIRARAAR M0/ «ﬁw\‘-\"&m;\{ -~h WA A AR
£(f): £(): | | |
FTun FTun
Swp Swp
Center 2.390 00 GHz Span 50 MHz Center 2.390 00 GHz Span 50 MHz
#Res BH (CISPR) 1 MHz WUBH 3 MHz Sweep 1.04 ms (1201 pts) *Res BH 100 kHz *VBH 300 kHz Sweep 4.8 ms (1201 pts)

Trace Green : Peak Plot
Trace Purple : Average Plot

20dBc Plot

* Final result of restricted band edge was showabular data.

UL Japan, Inc.

Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile :+81-478-82-3373




Test report No.

1 11242579M-B

Page : 36 of 60
Issued date :June 17, 2016
FCCID : BBQITG500
Radiated Spurious Emission
Test place Kashima EMC Lab. No.10 Semi Anechoicniier
Report No. 11242579M
Date April 28, 201¢ May 9, 2011 May 9, 201! May 10, 201 May 25, 201
Temperature / Humidity 22 deg. C 21deg.C 21deg.C 21 deg.C 23 deg.C
40 % RH 52 % RH 52 % RH 55 % RH 52 % RH
Engineer Kazuhiro Ando Kazuhiro Ando Kazuhiro Ando Kazuhiro Ando  Kazuhiro Ando
(30-1000MHz) (1-10GHz) (10-18GHz) (18-26.5GHz) (1-26.5GHz)
Mode Tx, Hopping Off, DH5 2441 MHz
Polarity Frequency Detectdr Reading  Ant.Fgc. Los: Gai teDise Result Limit Margin Height Angle [Remarl
[MHZ] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [em] [deg]
Hori. 170.66¢|QF 28.¢ 13.C 6.C 26.4 0.C 21.5 43.F 22.C 15(] 14(]
Hori. 536.383 QP 35 1843 9.0 21.5 .0 5.1 46.0 0.9 129 300
Hori. 2387.020 PK 54.p 27|6 14.0 44.4 B.5 9 13.9 9.0 150 7|21
Hori. 4882.000 PK 59.6 312 g2 46.1 5 3 13.9 19.6 185 162
Hori. 7323.000 PK 48p 36|5 718 444 .5 .6 13.9 2.3 150 Flo@r noise
Hori. 2387.020 AV 37. 276 14(0 44.4 5 3y.7 g3.9 6.2 150 7|21
Hori. 4882.000 AV 53.1 31p 6[2 4.1 .5 48.5 53.9 5.4 185 162
Hori. 7323.000 AV 35.9 365 7|8 44 4 35 3p.3 53.9 14.6 150 Flddr noise
Vert. 182.84% QP 38J8 1146 q.2 26.3 D.0 0.3 13.5 13.2 100 0
Vert. 195.050 QP 365 1012 4.3 26.3 D.0 6.7 13.5 6.8 100 0
Vert. 207.221 QP 38)7 918 q.4 26.2 .0 7 43.5 4.8 100 350
Vert. 536.38% QP 3501 183 9.0 21.5 D.0 4.9 16.0 1.1 100 295
Vert. 2386.910 PK 5414 2716 14.0 44.4 B.5 5.1 3.9 8.8 139 6| 12
Vert. 4882.000 PK 604 3142 q.2 46.1 B.5 5.2 3.9 18.7 144 97
Vert. 7323.000 PK 4811 365 18 44.4 B.5 1.5 3.9 p2.4 150 Flo®r noise
Vert. 2386.910 AV 37.1L 276 1410 44.4 5 3r7.8 93.9 16.1 139 6|12
Vert. 4882.000 AV 55.p 31 62 44.1 5 5p.0 93.9 3.9 144 97
Vert. 7323.000 AV 35.9 365 7|8 44.4 5 3p.3 53.9 4.6 150 Flodr noise
Result = Reading + Ant.Fac. + Loss (Cable+(Atteauat Filter)(below 18 GHz)) - Gain(Amprifier) + Biance factor

Distance factor : 1 GHz - 10 GHz : 20log (4.580 m) = 3.5dl
10 GHz - 26.5 GHz : @p(1.0 m /3.0 m) = -9.5dB
* These results have sufficient margin without hajaccount Dwell time factor.
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Radiated Spurious Emission

Test place Kashima EMC Lab. No.10 Semi Anechoicniier
Report No. 11242579M
Date April 28, 201¢ May 9, 2011 May 9, 201! May 10, 201 May 25, 201
Temperature / Humidity 22 deg. C 21deg.C 21deg.C 21 deg.C 23 deg.C
40 % RH 52 % RH 52 % RH 55 % RH 52 % RH
Engineer Kazuhiro Ando Kazuhiro Ando Kazuhiro Ando Kazuhiro Ando  Kazuhiro Ando
(30-1000MHz) (1-10GHz) (10-18GHz) (18-26.5GHz) (1-26.5GHz)

Mode Tx, Hopping Off, DH5 2480 MHz

Polarity Frequency Detectgdr Reading  Ant.Fdc. Los: Gai taDise Result Limit Margin Height Angle |Remarl

[MHZ] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuv/m] [dBuV/mLI [dB] [em] [deg]

Hori. 170.66¢ QF 28.7 13.C 6.C 26.4 0.C 21.2 43.5] 22.2] 16C 14C

Hori. 536.372 QP 350 1813 9.0 215 D.0 34.8 46.0 11.2 128 305

Hori. 2365.160 PK 547 27|17 14.0 44.4 B.5 35.5 3.9 18.4 150 71 19

Hori. 2483.500 PK 50.p 2715 141 44.3 B.5 50.8 3.9 3.1 214 1| 20

Hori. 4960.000 PK 59.p 31}4 g2 44.1 .5 9.5 13.9 19.4 204 145

Hori. 7440.000 PK 47p 36|7 n7 44.2 B.5 51.2 13.9 2.7 150 Flo@r noise

Hori. 2365.160 AV 36.9 2757 1410 44.4 .5 3.7 g3.9 6.2 150 7119

Hori. 2483.500 AV 37.Y 27p 141 443 .5 3B.5 43.9 5.4 214 1{20

Hori. 4960.000 AV 53. 314 6(2 44.1 35 48.0 53.9 5.9 204 145

Hori. 7440.000 AV 35.9 36)7 717 442 3.5 3.6 3.9 4.3 150 Flddr noise

Vert. 134.419 QP 35(7 128 q.6 26.5 p.0 7.6 13.5 5.9 100 260

Vert. 195.050 QP 34)3 102 q.3 26.3 pD.0 4.5 13.5 9.0 100 0

Vert. 208.86(0 QP 2813 98 q.4 2¢.2 D.0 3 435 5.2 100 350

Vert. 536.390 QP 33J0 183 9.0 215 pD.0 2.8 16.0 3.2 100 60

Vert. 2386.549 PK 5416 2716 14.0 44.4 B.5 5.3 3.9 8.6 180 5[ 13

Vert. 2483.500 PK 503 2715 141 44.3 B.5 1.1 3.9 2.8 215 4] 12

Vert. 4960.000 PK 600 3114 g.2 46.1 B.5 5.0 3.9 18.9 137 95

Vert. 7440.000 PK 4718 367 17 44.2 B.5 1.5 3.9 2.4 150 FloBr noise

Vert. 2386.549 AV 37.1 27)6 140 44.4 5 3.8 3.9 16.1 180 5[ 13

Vert. 2483.500 AV 37.p 2715 141 443 .5 3B.3 93.9 15.6 215 4112

Vert. 4960.000 AV 54.0 3144 6|2 44.1 .5 4p.0 839 49 137| 95

Vert. 7440.000 AV 359 36{7 Uy 44.2 .5 3p.6 3.9 4.3 150 Flddr noise

Result = Reading + Ant.Fac. + Loss (Cable+(Atteauat Filter)(below 18 GHz)) - Gain(Amprifier) + Biance factor

Distance factor : 1 GHz - 10 GHz : 20log (4.580'm) = 3.5d
10 GHz - 26.5 GHz : @p(1.0 m /3.0 m) = -9.5dB
* These results have sufficient margin without maikiccount Dwell time factor.

UL Japan, Inc.

Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile : +81-478-82-3373
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Page

Issued date
FCCID

Radiated Spurious Emission
(Reference Plot for band-edge)

Test place Kashima EMC Lab. No.10 Semi Anechoicriliex
Report Nc 11242579\
Date May 9, 2016
Temperature / Humidity 21deg.C/52% RH
Engineer Kazuhiro Ando
(1-10GHz)
Mode Tx, Hopping Off, DH! 2480 MH:
Horizontal
Restricted-band band-edge Plot
i Agilent R T

Ref 187 dBpV Atten 10 dB

*EmiPk

Log *

10

dB/

§

LgAv i |

V1 S$2 |

V3 FC

£ T

FTun

Swp

Center 2.483 50 GHz Span 50 MHz

#Res BH (CISPR) 1 MHz *UBH 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green : Peak P
Trace Purple : Average Plot

Vertical
Restricted-band band-edge Plot
% Agilent R T

Ref 107 dBpY Atten 10 dB
*EmiPk/
Log *
10 A
dB/

1

1

|

i

|
LoRv & 1
vl $2 |
V3 FC
£(f):
FTun
Swp
Center 2.483 50 GHz Span 50 MHz
*Res BH (CISPR) 1 MHz sVBH 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green : Peak Plot
Trace Purple : Average Plot

* Final result of restricted band

edge was showtabular data.

UL Japan, Inc.
Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia

Telephone : +81-478-88-6500
Facsimile :+81-478-82-3373

1 11242579M-B

:June 17, 2016
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Radiated Spurious Emission

Test place Kashima EMC Lab. No.10 Semi Anechoicniier
Report No. 11242579M
Date April 28, 201¢ May 9, 2011 May 9, 201! May 10, 201 May 26, 201
Temperature / Humidity 22 deg. C 21deg.C 21deg.C 21 deg.C 23 deg.C
40 % RH 52 % RH 52 % RH 55% RH 52 % RH
Engineer Kazuhiro Ando Kazuhiro Ando Kazuhiro Ando Kazuhiro Ando  Kazuhiro Ando
(30-1000MHz) (1-10GHz) (10-18GHz) (18-26.5GHz) (1-26.5GHz)

Mode Tx, Hopping Off, 3DH5 2402 MHz

Polarity Frequency Detectdr Reading  Ant.Fgc. Los: Gai teDise Result Limit Margin Height Angle [Remarl

[MHZ] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [em] [deg]

Hori. 121.90{QF 28.( 117 55 26.€ 0.C 18€ 43E 24.¢ 15C 15C

Hori. 536.37§ QP 3209 18}3 9.0 215 .0 .7 46.0 13.3 132 310

Hori. 2365.203 PK 558 2717 140 44.4 B.5 96.1 13.9 7.8 160 5|20

Hori. 2390.000 PK 528 2716 140 44.4 B.5 43.5 13.9 P0.4 165 5|21

Hori. 3202.680 PK 588 28|9 g6 445 5 .3 13.9 P1.6 140 215

Hori. 4804.000 PK 571 31J3 g1 44.1 5 1.9 13.9 P2.0 145 150

Hori. 7206.000 PK 508 36(3 15 447 5 5.9 13.9 P1.0 150 Flo@r noise

Hori. 2365.203 AV 38.4 2757 1410 444 5 3p.2 93.9 47 160  5[20

Hori. 2390.000 AV 37.2 276 1410 444 5 37.9 93.9 6.0 165  5[21

Hori. 3202.680 AV 50.7 280 5(6 445 35 an2 3.9 9.7 140 215

Hori. 4804.000 AV 48. 318 6[1 441 5 48.1 3.9 10.8 145 150

Hori. 7206.000 AV 38.2 3683 715 a47 35 4p.8 3.9 13.1 150 Fiddr noise

vert. 134.418 QP 33f5 128 4.6 26.5 D.0 35.4 13.5 8.1 100 250

Vert. 195.050 QP 348 102 q4.3 26.3 D.0 q4.8 13.5 8.7 100 0

vert. 205.540 QP 290 98 4.4 26.2 .0 19.0 435 P4.5 100 0

Vert. 536.383 QP 3413 183 4.0 21.5 D.0 4.1 16.0 1.9 100 71

vert. 2365.760 PK 546 277 14.0 a4.4 B.5 45.4 3.9 8.5 175 3| 24

Vert. 2390.000 PK 51)7 2716 14.0 a4.4 B.5 q42.4 3.9 P15 190 0| 24

vert. 3202.680 PK 5519 28l9 96 44.5 B.5 490.4 13.9 P4.5 170 240

Vert. 4804.000 PK 594 3143 4.1 44.1 B.5 94.2 13.9 9.7 170 180

vert. 7206.000 PK 50J6 36{3 15 44.7 B.5 83.2 13.9 P0.7 150 FloBr noise

Vert. 2365.76) AV 37.p 2717 140 44.4 5 3B.0 43.9 15.9 175 3|24

vert. 2390.000 AV 37.8 2716 140 44.4 .5 3B.5 43.9 15.4 190 0|24

Vert. 3202.68) AV a7y 28l9 5|6 445 5 0.2 93.9 27 170 240

vert. 4804.000 AV 51.8 313 6|1 4q.1 5 45.1 3.9 7.8 170 18(

Vert. 7206.000 AV 37.4 3613 715 44.7 5 4p.0 93.9 3.9 150 Flodr noise

Result = Reading + Ant.Fac. + Loss (Cable+(Atteauat Filter)(below 18 GHz)) - Gain(Amprifier) + Biance factor
Distance factor : 1 GHz - 10 GHz : 20log (4.580 m) = 3.5dl

10 GHz - 26.5 GHz : @P(1.0m /3.0 m) = -9.5dB
* These results have sufficient margin without majaccount Dwell time factor.

20 dBc Data Sheet (RBW 100 kHz, VBW 300 kHz)

Polarity Frequency Detectqr  Reading  Ant.F{c. Los Gai teise Result Limit Margin |Remark
[MHz] [dBuUV] [dB/m] [dB] [dB]  Factor [dB]| [dBuv/m] | [dBuv/m] | [dB]

Hori. 2402.000 PK 97.p 2716 14.0 44.4 B.5 q7.7 - - Carrier

Hori. 2400.000 PK 47p 2716 14.0 44.4 B.5 47.9 17.7 P9.8

Vert. 2402.0090 PK 941 2716 14.0 44.4 B.5 94.8 - - Carrier

Vert. 2400.009 PK 449 2716 14.0 44.4 B.5 45.6 4.8 P9.2

Result = Reading + Ant.Fac. + Loss (Cable+(Atteauat Filter)(below 18 GHz)) - Gain(Amprifier) + Biance factor

Distance factor : 1 GHz - 10 GHz : 20log (4.580 m) = 3.5dl
10 GHz - 26.5 GHz : @p(1.0m /3.0 m) = -9.5dB
*These results have sufficient margin without takirg account Dwell time factor.

UL Japan, Inc.

Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile : +81-478-82-3373
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Radiated Spurious Emission

(Reference Plot for band-edge)

Test place Kashima EMC Lab. No.10 Semi Anechoicriliex
Report Nc 11242579\
Date May 9, 2016
Temperature / Humidity 21deg.C/52% RH
Engineer Kazuhiro Ando
(1-10GHz)
Mode Tx, Hopping Off, 3DH! 2402 MH:
Horizontal
Restricted-band band-edge Plot Authorized-band ealge Plot
i Agilent R T = Agilent R T
Mkrl 2.402 00 GHz
Ref 107 dBpV Atten 10 dB Ref 107 dBpV Atten 10 dB 97.08 dBpV
*EmiPk; wPeak
s s L
dB/ dB/ [
ol
7.1 L
dBpv )
LaAv - LgAv
- WPRRTL VI ) USRVSSIEY 'SEVNPSI NURTPN LN STNT e a2 W N TTY
£(6): £(f): | | | | |
FTun FTun
Swp Swp
Center 2.390 00 GHz Span 50 MHz Center 2.390 80 GHz Span 50 MHz
#Res BH (CISPR) 1 MHz #VBW 3 MHz Sweep 1.04 ms (1201 pts) *Res BH 100 kHz +UBH 300 kHz Sweep 4.8 ms (1201 pts)

Trace Green : Peak P
Trace Purple : Average Plot

20dBc Plo

Vertical
Restricted-band band-edge Plot Authorized-band Jeaigg Plot
% Agilent R T % Agilent R T
Mkrl 2.402 00 GHz
Ref 107 dBpY Atten 10 dB Ref 107 dBpV Atten 10 dB 94.58 dBpV
*EmiPk *Peak
Log Log :
10 10 %
dB/ dB/ i
Dl
74.6 {1
dBwY J 4
LgAv { LgAv
1
V1 $2 A i Moo Ao chm e e AL | | | A $1 $2 T 3y bt
V3 FC V3 FC e Wy
™ L R R T e e il L S VTS
£(f): | £(): | | | | | | | |
FTun FTun
Swp Swp
Center 2.390 00 GHz Span 50 MHz Center 2.390 90 GHz Span 50 MHz
*Res BH (CISPR) 1 MHz *UBH 3 MHz Sweep 1.04 ms (1201 pts) *Res BH 100 kHz *UBH 300 kHz Sweep 4.8 ms (1201 pts)

Trace Green : Peak Plot
Trace Purple : Average Plot

20dBc Plot

* Final result of restricted band edge was showabular data.

UL Japan, Inc.

Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile :+81-478-82-3373
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Radiated Spurious Emission
Test place Kashima EMC Lab. No.10 Semi Anechoicniier
Report No. 11242579M
Date April 28, 201¢ May 9, 2011 May 9, 201! May 10, 201 May 26, 201
Temperature / Humidity 22 deg. C 21deg.C 21deg.C 21 deg.C 23 deg.C
40 % RH 52 % RH 52 % RH 55 % RH 52 % RH
Engineer Kazuhiro Ando Kazuhiro Ando Kazuhiro Ando Kazuhiro Ando  Kazuhiro Ando
(30-1000MHz) (1-10GHz) (10-18GHz) (18-26.5GHz) (1-26.5GHz)
Mode Tx, Hopping Off, 3DH5 2441 MHz
Polarity Frequency Detectdr Reading  Ant.Fgc. Los: Gai teDise Result Limit Margin Height Angle [Remarl
[MHZ] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] | [dBuV/m] [dB] [em] [deg]
Hori. 121.901QF 29.C 11,7 5.5 26.€ 0.C 10.€ 43F 23.€ 16€ 16C
Hori. 536.381 QP 335 183 4.0 21.5 .0 3.3 46.0 2.7 130 312
Hori. 2386.950 PK 546 27l6 14.0 44.4 B.5 g5.2 13.9 8.7 185 3|22
Hori. 4882.000 PK 501 312 6.2 4.1 5 5.9 13.9 P0.0 160 162
Hori. 7323.000 PK 4810 365 78 44.4 5 1.5 13.9 b2.4 100 Flo®r noise
Hori. 2386.950 AV 36.9 276 14J0 44.4 5 37.6 53.9 6.3 185 3|22
Hori. 4882.000 AV 50.4 31p 6|2 44.1 5 45.2 53.9 8.7 160 162
Hori. 7323.000 AV 35.9 36p 718 444 35 3p.3 53.9 14.6 100 Flddr noise
Vert. 121.909 QP 30J3 1147 95 26.6 D.0 0.9 13.5 P2.6 100 280
Vert. 195.050 QP 345 102 4.3 26.3 D.0 4.7 13.5 8.8 100 0
Vert. 205.498 QP 2717 9|8 g4 26.2 .0 7.7 435 P5.8 100 0
Vert. 536.379 QP 345 143 d0 21.5 D.0 4.3 16.0 1.7 100 71
Vert. 2364.63) PK 547 2717 14.0 44.4 B.5 5.5 3.9 8.4 141 5[ 13
Vert. 4882.000 PK 61p 312 q.2 46.1 B.5 6.0 13.9 7.9 144 81
Vert. 7323.009 PK 478 365 18 44.4 B.5 1.2 13.9 p2.7 150 FloBr noise
Vert. 2364.63) AV 36.p 277 140 44.4 5 3.7 43.9 16.2 141 5(13
Vert. 4882.000 AV 53.1 31 6f2 44.1 5 4F.9 93.9 6.0 144 81
Vert. 7323.000 AV 35.0 365 7I8 44.4 5 3b.3 53.9 4.6 150 Flddr noise
G

Result = Reading + Ant.Fac. + Loss (Cable+(Atteauat Filter)(below 18 GHz)) -

Distance factor : 1 GHz - 10 GHz : 20log (4.580 m) = 3.5dl
10 GHz - 26.5 GHz : @p(1.0m /3.0 m) = -9.5dB
* These results have sufficient margin without hajaccount Dwell time factor.

ain(Amprifier) + Biance factor

UL Japan, Inc.

Kashima EMC Lab.
1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500
: +81-478-82-3373

Facsimile
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Radiated Spurious Emission

Test place Kashima EMC Lab. No.10 Semi Anechoicniier
Report No. 11242579M
Date April 28, 201¢ May 9, 2011 May 9, 201! May 10, 201 May 26, 201
Temperature / Humidity 22 deg. C 21deg.C 21deg.C 21 deg.C 23 deg.C
40 % RH 52 % RH 52 % RH 55 % RH 52 % RH
Engineer Kazuhiro Ando Kazuhiro Ando Kazuhiro Ando Kazuhiro Ando  Kazuhiro Ando
(30-1000MHz) (1-10GHz) (10-18GHz) (18-26.5GHz) (1-26.5GHz)

Mode Tx, Hopping Off, 3DH5 2480 MHz

Polarity Frequency Detectgdr Reading  Ant.Fdc. Los: Gai taDise Result Limit Margin Height Angle |Remarl

[MHZ] [dBuV] [dB/m] [dB] [dB] Factor [dB]| [dBuV/m] [dBuV/mLI [dB] [em] [deg]

Hori. 170.67QF 27.t 13.C 6.C 26.4 0.C 20.1 43.5] 23.4 152 12C

Hori. 536.372 QP 33)7 1813 9.0 21.5 D.0 PS5 46.0 12.5 155 169

Hori. 2365.510 PK 56.p 2717 14.0 44.4 B.5 q7.0 3.9 16.9 167 0] 24

Hori. 2483.500 PK 549 2715 141 44.3 B.5 85.7 3.9 18.2 159 9] 20

Hori. 4960.000 PK 59.p 31}4 g2 44.1 .5 9.5 13.9 19.4 208 145

Hori. 7440.000 PK 478 36|7 n7 44.2 B.5 51.5 13.9 2.4 150 Flo@r noise

Hori. 2365.510 AV 36.9 2717 1410 44.4 .5 3.7 g3.9 6.2 167 0] 24

Hori. 2483.500 AV 39.% 27p 141 443 .5 4p.3 43.9 3.6 159 9|20

Hori. 4960.000 AV 51. 314 6(2 44.1 35 46.0 53.9 7.9 208 145

Hori. 7440.000 AV 35.9 36)7 717 442 3.5 3p.6 3.9 4.3 150 Flddr noise

Vert. 134.42% QP 307 128 q.6 26.5 p.0 2.6 13.5 0.9 100 280

Vert. 195.050 QP 35/0 102 q.3 26.3 pD.0 5.2 13.5 8.3 100 0

Vert. 207.183 QP 30{0 98 q.4 2¢.2 D.0 .0 435 3.5 100 0

Vert. 536.38% QP 345 183 9.0 215 pD.0 4.3 16.0 1.7 100 65

Vert. 2364.909 PK 55p 217 14.0 44.4 B.5 6.0 3.9 7.9 186 4] 13

Vert. 2483.500 PK 5444 2715 141 44.3 B.5 5.2 3.9 8.7 216 5] 12

Vert. 4960.000 PK 604 3144 q.2 46.1 B.5 5.4 3.9 18.5 156 85

Vert. 7440.000 PK 4757 367 17 44.2 B.5 1.4 3.9 2.5 150 FloBr noise

Vert. 2364.900 AV 36. 27§77 140 44.4 5 3.7 43.9 16.2 186 413

Vert. 2483.500 AV 39.p 2715 141 443 .5 4pP.0 3.9 13.9 216 5|12

Vert. 4960.000 AV 52.8 3144 6|2 44.1 .5 4r.3 53.9 6.6 156| 85

Vert. 7440.000 AV 358 36{7 Uy 44.2 .5 3p.5 3.9 4.4 150 Flddr noise

Result = Reading + Ant.Fac. + Loss (Cable+(Atteauat Filter)(below 18 GHz)) - Gain(Amprifier) + Biance factor

Distance factor : 1 GHz - 10 GHz : 20log (4.580'm) = 3.5d
10 GHz - 26.5 GHz : @p(1.0 m /3.0 m) = -9.5dB
* These results have sufficient margin without maikiccount Dwell time factor.

UL Japan, Inc.

Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile : +81-478-82-3373
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Radiated Spurious Emission
(Reference Plot for band-edge)

Kashima EMC Lab. No.10 Semi Anechoicriliex

Test place
Report Nc 11242579\
Date May 9, 2016

Temperature / Humidity

21 deg.C/52 % RH

Engineer Kazuhiro Ando
(1-10GHz)
Mode Tx, Hopping Off, 3DH! 2480 MH:
Horizontal
Restricted-band band-edge Plot
i Agilent R T
Ref 107 dBpV Atten 10 dB
*EmiPk
Log X
10
dB/
|l
|
LoAv /] |
4
vl S2 [

V3 FC

£(f:
FTun
Swp

Center 2.483 50 GHz

*Res

Span 50 MHz
BH (CISPR) 1 MHz SUBH 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green : Peak P
Trace Purple : Average Plot

Vertical
Restricted-band band-edge Plot

i Agilent R T
Ref 187 dBpV Atten 10 dB
*EmiPk
Log X
10
dB/

J

|
LgAv |
V1 2

V3 FC

£(F:
FTun
Swp

Centel

*Res BH (CISPR) 1 MHz

r 2.483 50 GHz Span 50 MHz

SUBH 3 MHz Sweep 1.04 ms (1201 pts)

Trace Green : Peak Plot
Trace Purple : Average Plot

* Final result of restricted band edge was showtabular data.

UL Japan, Inc.

Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile :+81-478-82-3373
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Radiated Spurious Emission
(Plot data, Worst case)

Test place Kashima EMC Lab. No.10 Semi Anechoicniier
Report Na 11242579\
Date April 28, 2016 May 9, 2016 May 9, 2016 May 2016
Temperature / Humidity 22 deg. C/40 % RH 21 d2¢52 % RH 21 deg. C/52 % RH 21 deg. C/55% RH
Engineer Kazuhiro Ando Kazuhiro Ando Kazuhiro Ando Kazuhiro Ando
(30-1000MHz) (1-10GHz) (10-18GHz) (18-26.5GHz)
Mode Tx, Hopping Off, DH! 2441 MH:
80
70
60 - ——— QP Limit
= e R -
§ 50 AT PK Limit
=, T ———AV Limit
a5) F .
=2 40 - 139) O Hori./QP
= = Hori. /PK
7 30 < 2 ARy
~ Hori/AV
20 e < Vert/QP
Vert./PK
10 Vert/AV
0
10 100 1000 10000 100000
Frequency [MHz]

*These plots data contains sufficient number toastite trend of characteristic features for EUT.

UL Japan, Inc.

Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile :+81-478-82-3373
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Conducted Spurious Emission

Test place

Report No.

Date

Temperature / Humidity
Engineer

Mode

Kashima EMC Lab. No.2 Measurement Room
11242579M
April 27, 201¢
22 deg. C/55% RH
Kazuhiro Ando
Tx, Hopping Off, DH5

2402 MHz

9 kHz - 150 kHz

150 kHz - 30 MHz

3 Agilent RL % Agilent RL
Mkrl 16.53 kHz Mkrl 256 kHz
Ref 87 dBpY +htten 20 dB 16.54 dBpY Ref 97 dBpV #Atten 20 dB 27.68 dBpV
#Peak #Peak
Log Log
19 18
dB/ dB/
0l v
b &
Ll LTV T H v Aal] oAy e vy
Lof ety T AR .‘.IA.',. TERTIPR ST PP ) WP Lo
$1 sz $1 52
Start 9.00 kHz Stop 150.88 kHz Start 150 kHz Stop 30.008 MHz
#Res BH 200 Hz #YBH 620 Hz Sweep 2.279 5 (1201 nts) #Res BH 18 kHz +VBH 30 kHz Sreep 285.3 ms (1201 pts)
Marker  Trace Type % A Anplitude Marker  Trace Type R fxis Anplitude
1 @ Frea 18.53 kHz 16.54 dBpv 1 (&2 Freg 250 kHz 27.68 dBpl

30 MHz - 25 GHz

¥ Agilent RL
Mkr2 4795 GHz
Ref 167 dBpV +htten 20 dB 46.28 dBpY
#Peak
Log
18
dB/
i 5
605 T
T e e e e
Lofv
5152
Start 38 MHz Stop 25.008 GHz
#Res BH 100 kHz #WBH 300 kHz Sweep 2.356 5 (1201 pts)
Marker  Trace Type X Ais finplitude
1 3 Freq 2.482 GHz 186,53 dBpy
2 @ Frea 4,795 GHz 46,28 dBuy

UL Japan, Inc.
Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia

Telephone : +81-478-88-6500
Facsimile : +81-478-82-3373
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Conducted Spurious Emission

Test place Kashima EMC Lab. No.2 Measurement Room
Report No. 11242579M
Date April 27, 201¢
Temperature / Humidity 22 deg. C/55% RH
Engineer Kazuhiro Ando
Mode Tx, Hopping Off, DH5
2441 MHz
9 kHz — 150 kHz 150 kHz — 30 MHz
% Agilent RL ¥ Agilent RL
Mkrl 9.82 kHz Mkrl 399 kHz
Ref 87 dBpY #Atten 20 dB 16.57 dBpY Ref 97 dBpV #Atten 26 dB 27.23 dBpV
#Peak #Peak
Lag Log
16 18
dB/ 4B/
Dl Dl
797 1 797 B
B R — — - dBpv 7 A ;
loAu [T Y 4 bbbt | oA
s1 sz S1 s2]
Start 9.00 kHz Stop 150.88 kHz Start 150 kHz Stop 30.008 MHz
#Res BH 206 Hz #VBH 620 Hz Sweep 2.279 5 (1261 pts) #Res BH 18 kHz #VEH 30 kHz Srreep 285.3 ms (1201 pts)
Marker  Trace Type  Axis Anplitude Marker  Trace Type W Bxis Amplitude
1 (&3] Freg 9.82 kHz 16.87 dBul 1 3 Freg 399 kHz 27.23 dBul

30 MHz — 25 GHz

¥ Agilent RL
Mkr2 4878 GHz
Ref 167 dBpY #Htten 20 dB 45.67 dBpY
#Peak
Log
18
dB/
Dl F
197 A Y T el
dBpY [ e e
Lofv
51 52
Start 38 MHz Stop 25.008 GHz
#Res BH 100 kHz #UBH 300 kHz Sweep 2.366 s (1201 pts)
Marker  Trace Type X Ais finplitude
1 3 Freq 2.441 GHz 99,74 dBpy
2 @ Freq 4,878 GHz 45,67 dBuy

UL Japan, Inc.

Kashima EMC Lab.
1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia

Telephone
Facsimile

: +81-478-88-6500
: +81-478-82-3373
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Conducted Spurious Emission

Test place
Report No.
Date

Temperature / Humidity

Engineer
Mode

Kashima EMC Lab. No.2 Measurement Room

11242579M

April 27, 201¢
22 deg. C/55% RH
Kazuhiro Ando

Tx, Hopping Off, DH5

2480 MHz

9 kHz — 150 kHz 150 kHz — 30 MHz
¥ Agilent RL 3 Agilent RL
Mkrl 9.47 kHz Mkrl 747 kHz
Ref 67 BpY #fitten 20 dB 16.28 dBpY Ref 97 dBpY #Atten 20 dB 27.47 dBpV
#Peak #Paak
Log Log
18 10
dB/ dB/
ol ol
& e
¥ oA~ i o v o " T
LoPv Rt i, bl . A.u_‘. gl TRV, VR Lot
$1 82 51 82
Start 9.00 kHz Stop 150.88 kHz Start 150 kHz Stop 30.008 MHz
#Res BH 200 Hz #UBH 620 Hz Sweep 2.279 5 (1201 pts) #Res BH 10 kHz +VBH 38 kHz Sween 285.3 ms (1201 pts)
Marker  Trace Type % Axis finplitude Marker  Trace Type X Axis Anplitude
1 @ Freq 9.47 kiz 16,28 dBuy 1 @ Freq 747 Kz 27.47 dBul)
30 MHz — 25 GHz
¥ Agilent RL
Mkr3 4.962 GHz
Ref 167 dBpY #Htten 20 dB 44.34 dBpY
#Peak
Log
18
dB/
Dl 2
80.7 b I T T o IO [ A
dBpY = S "
Lofv
51 52
Start 38 MHz Stop 25.008 GHz
#Res BH 100 kHz #UBH 300 kHz Sweep 2.366 s (1201 pts)
Marker  Trace Type X Ais finplitude
1 3 Freq 2,480 GHz 186,79 dBpy
2 @ Freq 3.297 GHz 43.25 dBuy
3 3 Freq 4962 GHz 44,34 dBpy

UL Japan, Inc.
Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia

Telephone : +81-478-88-6500
Facsimile : +81-478-82-3373
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Conducted Spurious Emission

Test place Kashima EMC Lab. No.2 Measurement Room
Report No. 11242579M
Date April 27, 201¢
Temperature / Humidity 22 deg. C/55% RH
Engineer Kazuhiro Ando
Mode Tx, Hopping Off, 3DH5
2402 MHz
9 kHz — 150 kHz 150 kHz — 30 MHz
% Agilent RL ¥ Agilent RL
Mkrl 9.24 kHz Mkrl 175 kHz
Ref 87 dBpY #Atten 20 dB 18.57 dBpY Ref 97 dBpV #Atten 26 dB 27.58 dBpV
#Peak #Peak
Lag Log
16 18
dB/ 4B/
Dl Dl
78.8 78.0
L L e e Y U PV . B e Yot
Lgfv bl A ST A LgAv
s1 sz S1 s2]
Start 9.00 kHz Stop 150.88 kHz Start 150 kHz Stop 30.008 MHz
#Res BH 206 Hz #VBH 620 Hz Sweep 2.279 5 (1261 pts) #Res BH 18 kHz #VEH 30 kHz Srreep 285.3 ms (1201 pts)
Marker  Trace Type ¥ Axis Anplitude Marker  Trace Typa ¥ fis Anplitude
1 (&3] Freg 9.24 kHz 18.57 dBul 1 3 Freg 175 kHz 27.58 dBul

30 MHz — 25 GHz

- Agilent

Ref 187 dBpY

RL

+htten 20 dB

Mkr2 4795 GHz
41.38 dBpY

#Peak

Log
19

dB/

]

78.8

dBpY
Lofv

5182

Start 38 MHz
#Res BH 100 kHz

#WBH 300 kHz

Sweep 2.356 5 (1201 pts)

Stop 25.000 GHz

Marker Trace
1 ()
2 @

Type
Freq
Frea

X Axis
2.482 GHz
4.795 GHz

fAnplitude
93.683 dBpl
41.88 dBul

UL Japan, Inc.
Kashima EMC

Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile

: +81-478-82-3373
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Conducted Spurious Emission

Test place Kashima EMC Lab. No.2 Measurement Room
Report No. 11242579M
Date April 27, 201¢
Temperature / Humidity 22 deg. C/55% RH
Engineer Kazuhiro Ando
Mode Tx, Hopping Off, 3DH5
2441 MHz
9 kHz - 150 kHz 150 kHz - 30 MHz
% Agilent RL ¥ Agilent RL
Mkrl 1417 kHz Mkrl 473 kHz
Ref 87 dBpY #Atten 20 dB 18.62 dBpY Ref 97 dBpV #Atten 26 dB 28.28 dBpV
#Peak #Peak
Lag Log
16 18
dB/ 4B/
Dl L Dl
79.1 $ 791 B
B At - —— — dBu - ;
LRy i ki ALY Aot bt LgAw
s1 sz S1 s2]
Start 9.00 kHz Stop 150.88 kHz Start 150 kHz Stop 30.008 MHz
#Res BH 206 Hz #VBH 620 Hz Sweep 2.279 5 (1261 pts) #Res BH 18 kHz #VEH 30 kHz Srreep 285.3 ms (1201 pts)
Marker  Trace Type  Axis Anplitude Marker  Trace Type W Bxis Amplitude
1 (&3] Freg 14.17 kHz 18.62 dBul 1 3 Freg 473 kHz 28.28 dBul

30 MHz - 25 GHz

¥ Agilent RL
Mkr2 4878 GHz
Ref 187 dBpY +htten 20 dB 42.93 dBpY
#Peak
Log
19
dB/
] 2
791 B - T i e Wl
dBPY [ e
Lofv
5182
Start 38 MHz Stop 25.008 GHz
#Res BH 100 kHz #WBH 300 kHz Sweep 2.356 5 (1201 pts)
Marker  Trace Type X Ais finplitude
1 3 Freq 2.441 GHz 99,11 dBpy
2 @ Frea 4,878 GHz 42,93 dBuy

UL Japan, Inc.
Kashima EMC

Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500
Facsimile :+81-478-82-3373
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Test place
Report No.
Date

Conducted Spurious Emission

Temperature / Humidity

Engineer
Mode

Kashima EMC Lab. No.2 Measurement Room

11242579M

April 27, 201¢
22 deg. C/55% RH
Kazuhiro Ando

Tx, Hopping Off, 3DH5

2480 MHz

9 kHz - 150 kHz

150 kHz - 30 MHz

¥ Agilent RL 3 Agilent RL
Mkrl 10.41 kHz Mkrl 225 kHz
Ref 67 BpY #fitten 20 dB 17.39 dBpY Ref 97 dBpY #Atten 20 dB 27.04 dBpV
#Peak #Paak
Log Log
18 10
de/ dB/
ol ol
& %,
B il N ) W ; : " -
Lafiv ittt ol TR AW RW) ST, el Lo
$1 82 51 82
Start 9.00 kHz Stop 150.88 kHz Start 150 kHz Stop 30.008 MHz
#Res BH 200 Hz #UBH 620 Hz Sweep 2.279 5 (1201 pts) #Res BH 10 kHz +VBH 38 kHz Sween 285.3 ms (1201 pts)
Marker  Trace Type % Axis finplitude Marker  Trace Type ¥ fxis Anplitude
1 @ Freq 10,41 kHz 17,39 dBuy 1 @ Freq 225 KHz 27.84 dBul)
30 MHz - 25 GHz
¥ Agilent RL
Mkr3 4.962 GHz
Ref 167 dBpY #Htten 20 dB 43.46 dBpY
#Peak
Log
18
dB/
Dl
506 E; L T O P BV v Ao
dBpY o —— -
Lofv
51 52
Start 38 MHz Stop 25.008 GHz
#Res BH 100 kHz #UBH 300 kHz Sweep 2.366 s (1201 pts)
Marker  Trace Type X Ais finplitude
1 3 Freq 2,480 GHz 186,76 dBpU
2 @ Freq 3.297 GHz 41,12 Bl
3 3 Freq 4962 GHz 43,45 dBpy

UL Japan, Inc.
Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia

Telephone : +81-478-88-6500
Facsimile : +81-478-82-3373
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Conducted Emission Band Edge compliance
Test place Kashima EMC Lab. No.2 Measurement Room
Report No. 11242579M
Date April 27, 201¢
Temperature / Humidity 22 deg. C/55% RH
Engineer Kazuhiro Ando
Mode Tx DH5
Hopping On
Low High
Agilent RL ¥ Agilent RL
Mkr3  2.397 575 GHz Mkr3 2.484 558 GHz
Ref 107 dBpY #Atten 20 dB 41,01 dBpV Ref 187 dBpV #Atten 20 dB 58.24 dBpVY
#Peak Peak
Lag Log 1
19 o 16 \
4B/ ; Py \\
b : s v ;
. s 2
T e e - el dBul ™, Aot ¥, HREAT] PR I S
Lofy LgAw
Sl s2 Sl 32
Start 2.393 @80 GHz Stop 2.403 006 GHz Start 2.479 BOO GHz Stop 2.489 088 GHz
#Res BH 109 kHz #WEBH 300 kHz Sweep 1.04 ms (1201 pts) #Res BH 108 kHz #UBH 308 kHz Sween 1.4 ms (1201 pts)
Marker  Trace Type ¥ Axis Anplitude Marker  Trace Typa ¥ fis Anplitude
1 3 Freg 2,482 942 BHz 106,16 dBpl 1 3 Fraeg 2.479 967 GHz 166.44 dBul
2 33 Freq 2,480 BBA BHz 37.58 dBpl 2 %3] Freg 2.483 5A8 GHz 35.73 dBpl)
3 (&3] Freg 2,397 575 BHz 41,61 dBpl El 3 Freg 2.484 558 GHz 568.24 dBul
Hopping Off
Low High
‘. Agilent RL # Agilent RL
Mkr3 2.395 617 GHz Mkr3 2.484 458 GHz
Ref 107 dBpY #Htten 20 B 48.76 dBpY Ref 187 dBpV #Atten 20 dB 51.75 dBpV
#Peak #Peak
Log ZQT Log ﬁi‘)‘
18 16
dB/ 4B/ / \
U
ol / ol — nu&
80.5 80.9 2
dBpY e A dBul v\« A
LaAv LgRAw
Sl s2 51 32
Start 2.393 090G GHz Stop 2.403 906 GHz Start 2.479 696 GHz Stop 2.489 068 GHz
#Res BH 100 kHz #WBH 300 kHz Sweep 1.04 ms (1201 pts) #Res BH 108 kHz #UBH 308 kHz Sweep 1.84 ms (1201 pts)
Marker Trace Type X Axis fAnplitude Marker Trace Type K Axis Anplitude
1 33 Freq 2,482 BB8 BHz 108,53 dBpl 1 %3] Freg 2,470 842 GHz 188.993 dBpl
2 3 Freg 2,460 BBE EHz 41,35 dBpl 2 3 Fraeg 2.483 588 GHz 37.46 dBul
3 33 Freq 2.395 B17 BHz 48,76 dBpl 3 %3] Freg 2.484 458 GHz 51.75 dBpl)

UL Japan, Inc.

Kashima EMC Lab.
1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile

: +81-478-82-3373
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Conducted Emission Band Edge compliance
Test place Kashima EMC Lab. No.2 Measurement Room
Report No. 11242579M
Date April 27, 201¢
Temperature / Humidity 22 deg. C/55% RH
Engineer Kazuhiro Ando
Mode Tx 3DH5
Hopping On
Low High
Agilent RL ¥ Agilent RL
Mkr3  2.399 475 GHz Mkr3 2.487 325 GHz
R;f }(@7 dBpY #Atten 20 dB 51.56 dBpV R;F %(W dBpY #Atten 20 dB 50.50 dBpY
#Feal #Hea
Log /\/ (A’“W*”" Log v
19 16
dB/ /‘, 4B/ \
/\w-f
B2 ot 05 . qu i
dBpY s o] P gt Ll LA
Lofy LgAw
Sl s2 Sl 32
Start 2.393 @80 GHz Stop 2.403 006 GHz Start 2.479 BOO GHz Stop 2.489 088 GHz
#Res BH 109 kHz #WEBH 300 kHz Sweep 1.04 ms (1201 pts) #Res BH 108 kHz #UBH 308 kHz Sween 1.4 ms (1201 pts)
Marker  Trace Type ¥ Axis Anplitude Marker  Trace Typa ¥ fis Anplitude
1 3 Freg 2,482 BB8 EHz 108,28 dBul 1 3 Fraeg 2.479 988 GHz 166.82 dBul
2 3 Freq 2,480 BBA BHz 51.48 dBpl 2 %3] Freg 2.483 5A8 GHz 44,18 dBpl)
3 (&3] Freg 2,399 475 BHz 51.58 dBul El 3 Freg 2.487 325 GHz 56.58 doul
Hopping Off
Low High
‘. Agilent RL # Agilent RL
Mkr3 2.399 508 GHz Mkr3 2.484 958 GHz
Ref 107 dBpY #Htten 20 B 52.37 dBpY Ref 187 dBpV #Atten 20 dB 51.61 dBpV
#Peak #Peak
18 »\ 16 V\
B/ / : 4B/ :
2
] ol AN S
80.1 I SNV RIS 0.7 Mrenmnd
dBpY dBwY
LaAv LgRAw
Sl s2 51 32
Start 2.393 090G GHz Stop 2.403 906 GHz Start 2.479 696 GHz Stop 2.489 068 GHz
#Res BH 100 kHz #WBH 300 kHz Sweep 1.04 ms (1201 pts) #Res BH 108 kHz #UBH 308 kHz Sweep 1.84 ms (1201 pts)
Marker Trace Type X Axie Anplitude Marker Trace Type K Axis Anplitude
1 33 Freq 2,482 167 BHz 108,11 dBpl 1 %3] Freg 2,470 842 GHz 188.88 dBpl
2 3 Freg 2,460 BBE EHz 52.54 dBul 2 3 Fraeg 2.483 588 GHz 47.81 dBul
3 3 Freq 2.399 580 BHz 52.37 dBpl 3 %3] Freg 2.484 958 GHz 51.61 dBpl)

UL Japan, Inc.
Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia

Telephone : +81-478-88-6500
Facsimile : +81-478-82-3373
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Test place
Report No.
Date

Temperature / Humidity

Engineer
Mode

99%0Occupied Bandwidth

Kashima EMC Lab. No.2 Measurement Room

11242579M
April 27, 201¢
22 deg. C/55% RH

Kazuhiro Ando
Tx Hopping Off

Hopping Off, DH5

Hopping Off, 3DH5

2402 MHz 2402 MHz
¥ Agilent RL ¥ Agilent RL
Ref 187 dBpV #Atten 10 dB Ref 167 dBpV #Atten 16 dB
#Peak #Peak
Log A Log
10 A N 10 Y e,
dB/ 257 e a8/ 5 -
// \_\ AW )
oy
Lofy LgAw
Ml $2 ML $2]
Center 2.482 808 @ GHz Span 3 MHz Center 2.4@82 000 @ GHz Span 3 MHz
#Res BH 38 kHz #4BH 180 kHz Sweep 3.2 ms (1201 pts) #Res BH 30 kHz +VBW 160 kHz Sreep 3.2 ms (1201 pts)
Occupied Bandwidth Occ BH % Par  99.00 % Occupied Bandvidth Occ BH 7 Pur  99.06 %
841.5212 kHz % dB -2000 5 1.2026 MHz * dB -20.00 db
Transmit Freq Error 1179 kHz Transmit Freq Error  -13.230 kHz
% dB Bandwidth 868.259 kHz % dB Bandmidth 1.329 MHz
2441 MHz 2441 MHz
¥ Agilent RL # Agilent RL
Ref 167 dBpV +Atten 16 dB Ref 167 dBpY #Atten 16 dB
#Peak #Peak
Log Log
10 o . 10 prr] =
dB/ N "% o B/ 5 \F
™ 7 o]
v K%
LaAy Lafw
Ml 52 ML 52
Center 2.441 808 § GHz Span 3 MHz Center 2,441 060 @ GHz Span 3 MHz
#Res BH 30 kHz #WBH 100 kHz Sweep 3.2 ms (1201 pts) #Res BH 30 kHz #BK 108 kHz Sweep 3.2 ms (1201 pts)
Occupied Bandwidth Occ BN Z Pur 9900 7 Occupied Bandwidth Occ BN Z Pur 9960 %
862.5016 kHz x dB -20.00 d5 1.2023 MHz * dB -20.00 dB
Transmit Freq Error 612621 Hz Transmit Freq Error  -16.033 kHz
% dB Bandwidth 966.930 kHz % dB Bandmidth 1.308 MHz
2480 MHz 2480 MHz
i Agilent RL 3 Agilent RL
Ref 187 dBpV #Atten 10 dB Ref 167 dBpV #Atten 16 dB
#Peak #Peak
Log Log
18 o b, 1 P A A y
dB/ N A 4B/ N (\_
[, P
o
Lofy LgAw
Ml $2 ML $2]
Center 2.480 B0@ @ GHz Span 3 MHz Center 2.488 000 @ GHz Span 3 MHz
#Res BH 38 kHz #4BH 180 kHz Sweep 3.2 ms (1201 pts) #Res BH 30 kHz +VBW 160 kHz Sreep 3.2 ms (1201 pts)
Occupied Bandwidth Occ BH % Par  99.00 % Occupied Bandvidth Occ BH 7 Pur  99.06 %
849.8629 kHz % dB -2000 5 11963 MHz * dB -20.00 db
Transmit Freq Error  -167.471 Hz Transmit Freq Error  -9.740 kHz
% dB Bandwidth 963.752 kHz % dB Bandmidth 1.311 MHz

UL Japan, Inc.
Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia

Telephone : +81-478-88-6500
Facsimile : +81-478-82-3373
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99% Occupied Bandwidth

Test place Kashima EMC Lab. No.2 Measurement Room
Report No. 11242579M
Date April 27, 201¢
Temperature / Humidity 22 deg. C/55% RH
Engineer Kazuhiro Ando
Mode Tx Hopping On
Hopping On, DH5 Hopping On, 3DH5
5 Agilent RL 5 Agilent RL
Ref 167 dBpY *Atten 10 dB Ref 107 dBpy #Atten 18 dB
#Peak 3 #Peak & g
Log Log
18 10
4B/ > < 4B/ > <
| | i
Jf \\ﬂ ,#W’f \‘w
W W) f wiliy
Lofy LgAw
ML s2 ML 32
Center 2.441 80 GHz Span 180 MHz Center 2.441 808 GHz Span 108 MHz
#Res BH 1 MHz #UBH 3 MHz Sreep 1.04 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Stieep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z PHr 9.0 7 Occupied Bandvidth Occ BH % Pur  99.00
78.6448 MHz x dB -20.00 dB 78.6264 MHz x dB -20.00 db
Transmit Freq Error  16.954 kHz Transmit Freq Error  25.886 kHz
x dB Banduidth 50.391 MHz ¥ dB Bandwidth 51116 MHz

UL Japan, Inc.

Kashima EMC Lab.

1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile : +81-478-82-3373
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APPENDIX 2: Test instruments
Test equipment
Control No. Instrument Manufacturer Model No Serial No Test Item | Calibration Date *
Interval(month)
CSA-07 Spectrum Analyzer Agilent E4448A MY52490024| AT 2015/05/28 * 12
Version A.11.21
CAT10-17 | 10dB Fixed Atter Weinsche 54A-10 5625! AT 2015/05/26 * 1
CCC-W01 | Micro Wave Cable SUHNER SUCOFLEX102VMY3662/2 AT 2015/05/26 * 12
CPM-16 Peak Power AnalyzerAgilent 8990B MY51000276 AT 2015/06/16 * 12
CPS0O-24 | Power Sensor Agilent N1923A MY54070024 AT 013206/16 * 12
COs-12 Temperature & A&D AD-5681 6876017 AT 2015/07/13 * 12
Humidity Indicato
CLS-25 A.M.N. Rohde & Schwarz ENV216 101042 CE 2015/08/06 * 12
CCC-S2-C(2/| Coaxial Cable Fujikura,Fujikura} 5D-2W,5D-2W,5| - CE 2015/07/14 * 12
6/7/8) Fujikura,Fujikura | D-2W,5D-2W
CTM-32 Terminator Suhner 65_BNC-50-0-2hone CE 2015/11/19*12
133_NE
CTR-05 Test Receiver Rohde & SchwarESCI 100608 CE 2015/09/24 * 12
Rev 4.3.
CSCL-02 Ruler Tajima L19-55 none CE 2016/02/22 * 12
C0S-02 Temperature & A&D AD-5681 6878345 CE 2015/07/13 * 12
Humidity Indicator
CTS-06 Digital Multimeter FLUKE 112 89790159 CE 3p19/08 * 12
CTR-09 Test Receiver Agilent N9038A MY53290016 | RE 2015/06/28 * 12
Version A.14.0
CBL-08 LOGBICON Schwarzbeck VULB 9168 343 RE 201816 * 12
CAT3-04 3dB Fixed Atten. TAMAGAWA UFA-01 none RE 25/09/03 * 12
CCC-S10-R(| Coaxial Cable Fujikura,Fujikura} 5D-2W,5D-2W,8| MY41110200(St| RE 2015/08/11 * 12
2/4/CATS-11 Agilent,Fujikura,F| 494A,5D-2W,5D | ep Att)
/5/6/7/8/11/1 ujikura,Fujikura,F | -2W,5D-2W,5D-
2) uhjikura,Fujikura, | 2W,5D-2W,5D-2
Fujikura W
CAF-08 Pre-Amplifier Hewlett Packar | 8447C 2944A0904 RE 2015/08/11 * 1
CSCL-13 | Ruler Tajima L19-55 none RE 2016/02/22 * 12
COs-10 Temperature & HIOKI 3641/9680-50 090999895/0909RE 2015/05/17 * 12
Humidity Indicator 05406
CTS-14 Digital Multimeter FLUKE 115 994460954 RE 15010/01 * 12
COTS-CEMI | EMI Software TSJ TEPTO-DV(RE| Ver, RE -
-02 CE,MF,PE) RE: 2.5.0131,
CE: 2.5.013
UL Japan, Inc.

Kashima EMC Lab.
1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile

: +81-478-82-3373
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Control No. Instrument Manufacturer Model No Serial No Test Item | Calibration Date *
Interval(month)
CSA-06 Spectrum Analyzer Agilent N9030A MY53310670| RE 2015/05/28 * 12
Version A.13.12
CSA-07 Spectrum Analyzer Agilent E4448A MY52490024 | RE 2015/05/28 * 12
Version A.11.21
CHA-20 Broad Band Horn Schwarzbeck BBHA 9120D 9120000 RE 2015/07/31 * 12
CHA-07 Double Ridged Horn| ETS-Lindgren 3160-09 00166043 RE 2015/06/28 * 11
CAF-21 Pre-Amplifier Micro Wave MPR-1G26.5-35| 161398 RE 2016/05/06 * 12
Factory
CAF-19 Pre-Amplifier TOYO HAP18-26W 00000035 RE B06/28 * 12
CAT10-16 | 10dB Fixed Atten. Weinschel 54A-10 56246 ER 2015/05/26 * 12
CHF-03 HPF Micro-Tronics HPM50111-02 008 RE 2015285 12
CCC-WO05 | Micro Wave Cable Junkosha MWX241 MRA-12146 | RE 2015/05/26 * 12
CCC-WO07 | Micro Wave Cable Junkosha MWX221 MRA-12148 | RE 2015/05/26 * 12
CCC-W09 | Micro Wave Cable SUHNER SUCOFLEX104VY588/4 RE 2015/07/13 * 12

The expiration date of the calibration is the end bthe expired month.
All equipment is calibrated with valid calibrations. Each measurement data is traceable to the natiohar
international standards.

As for some calibrations performed after the testedlates, those test equipment have been controllegt means
of an unbroken chains of calibrations.

Test Item:

CE: Conducted Emission test

RE: Radiated Emission test
AT: Antenna Terminal Conducted test

UL Japan, Inc.

Kashima EMC Lab.
1614, Mushihata, Katori-shi, Chiba-ken, 289-034daia
Telephone : +81-478-88-6500

Facsimile

: +81-478-82-3373





